SunLhitar

PARTS BOOK
KM-235A/8

DE1E2E 28 ASAHE A&7
High Speed, 1— Needle,
Lock—Stitch Machine with Automatic
Thread Trimmer

PME-120224

SunStar CO., LTD.




Information

A. Parts Book T
Structure of Part Book

@ 3

tm, Bed & Machine Body Mechanis
el =3 2FE oA

i Cover
PR
e e

[arision
[wei@ 2% 92i=] e
[uzim 2w 9=
FOEET]

[arim 2% 9= w=
[usis 2% 0 s mmEs

[@in rhe oea

o el el felelele b el e belele e e e b e e e et e e e b e e e B e e e e e

e
P - —— s
I o
O:EA 8 17 ZE : ®Note:SAIAIE #7| & M=
Unique code by mechanism i Refers to notice and memo
@A ¥ 17 @3y | O= H.oleEe IR EY
Unique name by mechanism i Name of Part:Unique name of parts
@ A= | ®Q'ty ‘ZE°| =¥
Explode view i The number of parts
@Ref.No:THEH TR A€ HS i ©Assenbly no.:=E(X) mES| AE HE

, . L . : Unique identification number by set part
Unique identification number by part | a / P

®Parts No.: 17 MEZ ZE i
Unique Product code

EX) e C H| 1
Category age remarks
H It
T =5
0ld part 01-030C-1230
AS-000000-00 58(5) oE
et parts
A BEE . _ 7| 7™ mE
New Part GP-000000-00 Instrumental parts
_
EP-000000-00 e e
Electrical parts




Warning

1. 2o £3 JE= ME 21 A AFY & B Ae EFo] AL 5 31
13 ZEd dig FE Ao = FEo2g 710 /ey,

2. B HAE Parts BookC 2 AZEHYOBZ wFdE AR E7Ut).

3. AbA il glo] Atge] WA E = JdsUHT

1. The parts classified as ass’y items may cause damage to the machine or bad sewing
when they are separately assembled. Hence, when they are ordered, they can be
purchased as ass’y items only.

2. This is a parts book. It cannot be used as a manual.
3. Parts are Subject to change in Design Without Prior Notice.

Note

- A 2EF AFY BES obd JIHYFAR HESHAl] AT & AU
http://www.sunstarcs.com
- 7 E YA = H2E

5=)
[N
A
rlo
r o
)
g
fru
4
S
i)
2
%0,
o
a
r 4
)
Ll
ik
k1
%2,
ui
(4
z
e
Py

177 ol ghict,

+ You can make an order for the parts of Sunstar machine to connect internet address.
http://www.sunstarcs.com

- You can request for parts you want after login if you are a registered member.
- In parts Management - Order Management - Order Registration entry,
you can place an order by entering the part number and quantity.
- If you don’t know the parts number, click the parts book menu bar.
In a download list, you can read parts book by searching model you use.
- This parts book is classified by the mechanism, therefore you can find part easily.







CONTENTS

=

-

X w4 — T QO =3 H 9O QT >

At

Machine Body & Thread Tension Adjusting Mechanism

om Bl AEe mE @A s 6
Upper Shaft & Needle Bar, Thread Take-Up, Synchronizer Mechanism 10
AZ BRSO, ART| & A3 RLto|M B
Upright Shaft & Lower Shaft Mechanism
o T T T T @ttt 12
Me2s ¢ st 2A
Feed Mechanism
E T PP P OO P PP OO PP PP L OO PPPTTEOOPPPRIRLOPPR 14
oo|= A
Presser Bar & Tension Release Mechanism 50
CEry @l A Dy s
Thread Trimmer Mechanism
@ cocceeetttttititttttciittttttetitenstttttssnsattosenessstscsnnns 24
AP 2HA|
Reverse Button Mechanism
N N 26
ARl HE ZHA
Thread Wiper Mechanism
T T @ereene et 28
olo|m A
Lubrication Mechanism
@ occrecreserctatcctccercsarcsstscresarestecertsaroserecresaresstcsrrsaresseseressee 30
2% 2
Accessor ies Mechanism
@+t ccreertttetiiintttettitnnttecttennttttttenaattstenatttosernattesssersacsesnnaarsons 32
o | M| 2HA
Program Unit Box & Automatic Presser Foot Lifter Mechanism 36
Z20Y [FUE A 3 Xts FE2E A
I ndex
........................................................................................................... 48

ol A
—_ 1 —



Machine Body & Thread Tension Adjusting Mechanism

o & AT =H A

* o
é & = ® ﬁ &
A-43 A-43 A-44  A-45 A5
o A48
& A-49
5
a7l T T T A3 a1sl
| gromoowe
. A-17-2 A17-4 :
| B, A 1 RO
A-20
A-19_ .
1
!
‘.
|
! ! A-24
Do 9
A-1
............... i
©>
Jrias \ Jris it
) A-14-4 A-14-7 A-14-10
©Geoc, o
y A-14-6 e :
LA _ A:1.4;8‘E._’.‘l4f_ .J A-28
KM-235A-75 (€ KM-235B8-75 (€
o ool e S
A-300 L a ‘
= A-31
A-30 ) O
A-30 ¢ CHATEET
A-54 ’
A-200Q A-41
A-38




Applied

NOTE:

A=KM-235A
B=KM-235B

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
A-1 AS-015890-12 Arm. Bed Ass’y ofet. H| E(x) 1Set | May.09.11
A-1-1 CAB-AA004605 Arm et 1 Jun.20.11
A-1-2 CAB-AB003908 Bed H = 1 May.09.11
CAB-AB003904 Bed H = 1 Jan.12.11
CAB-AB003903 Bed H = 1 Nov.28.10
A-1-3 | DSC-AA003200 Screw ZEEE(H) 2
A-1-4 DSC-AA001300 Screw I EZ = EB 1
A-1-5 DSC-AZ000300 Screw Ze=E 1
A-2 CMB-LA018200 Face Plate oo 1
A-3 CMB-FC005900 Gasket S o 1
A-4 DPK-CB000900 Face Plate Rubber Capl(L) Mg IFopi(ch) 84 (3-1) 1
A-5 DPK-CB000200 Rubber Plug HE IR0PH(E) E4(3) 1
A-6 CMB-HK000101 Thread Guide Left S Aol 1 Dec.19.11
A-7 DSC-BA000100 Screw(9/64"n=40) UEZ 7|t LIAH9/64"n=40) 1
A-8 DSC-BJ000400 Screw(11/64"n=40) SIEH ELEAH11/64"n=40) 3
A-9 CMB-LA018000 Cover For Take Up Lever AR 7| A 1
A-10 DSC-BF003100 Screw(11/64"n=40) Z+0tEO] LEAK(11/64"n=40) 1
A-11 CMB-HK000501 Thread Guide For Arm 2t Aol 1 Dec.19.11
A-12 DSC-BA000100 Screw(9/64"n=40) AE T I LEAH9/64"n=40) 1
A-13 DPN-AA014500 Tension Release Pin A =37 1
A-14 ATA-PS001303 Tension Adjusting Apparatus Ass’y A =HER(AHEE) 1Set
A-14-1 | CTA-BA000200 Tension Barrel A =HER 24 1
A-14-2 | DPN-AA003800 Tension Release Pin APZEAL E 1
A-14-3 | DSP-BB000200 Check Spring e AT 1
A-14-4 | CTA-HM000500 Tension Stud A =HER F 1
A-14-5 | DSC-CA000200 Set Screw A ZHEEX| F OHLAL 2
A-14-6 | CTA-HLO00100 Tension Disk Al okl FHA| 2
A-14-7 | CTA-BJ000100 Tension Release Washer A =H A=F ghg 1
A-14-8A | DSP-BA001000 Tension Spring a2l Aazd 1
A-14-8B | DSP-BA002300 Tension Spring e 1
A-14-9 | DPK-CzZ000200 Ratchet A =HEER| ZHANM 1
A-14-10 | DSN-CD000100 Cap SIA &Y xE Y 1
A-15 DPK-CZ000200 Packing 7 WX E Y 1
A-16 DSC-CA000100 Screw(15/64"n=28) T =74 THLEAH15/64"n=28) 1
A-17 ATA-PS001201 Supplementary Tension Ass’y Bz A ZHEER|(X) 1Set
A-17-1 CTA-HK000200 Guide Plate KA ohf 1
A-17-2 | CTA-HMO000601 Shaft Hx M AR F 1
A-17-3 | CTA-HLO00300 Tension Disk Hx A x=H FHA 2
A-17-4 | DSP-BA000900 Spring HxE 2t AazyY 1
A-17-5 | DSN-CD000400 Nut Hrx A xHAX =8 HE 1
A-18 DSC-CB000300 Screw(11/64"n=40) 55 H 01 B/S DA LEAK11/64"n=40) 1
A-19 CMB-HK002000 Guide Bar For Thread A ol & 1
A-19-1 DSN-AA000100 Nut MY Mol HE 1
A-20 CMB-LA018100 Top Cover A FA 1
A-21 CMB-FC005800 Gasket SEA oY 1
A-22 CLB-JJ001200 Oil Gauge Window 7& 1
A-23 DSC-BJ005900 Screw For Top Cover S LEAHAL) 4
A-24 | DPK-CB002900 Robber Plug(Small) LROPH(2) 3]44(5) 6
A-25 | DPK-CB000200 Robber Plug(Large) HE DRo0PH(E) 3/44(3) 3
A-26 DPK-CA000100 Robber Plug A =37 SIXE DFopy 1
A-27 CMB-LD003200 Model Mark 2eEol3 1
A-28 CMB-LD003500 B Model Mark 2HEol3 1
A-29 01-035P-1230 Machine Number Plate HS o 1
A-30 PPN-ADO00100 Setting Pin HoE H 4
A-31 DPK-CC001000 Rubber Plug For Cable &2 0| = Aol ot 17 1
A-32 AMB-PS001400 Slide Plate Ass’y 0| NHEH(=E) 1Set
A-33 CGA-GA000200 A Needle Plate E 1




Machine Body & Thread Tension Adjusting Mechanism

o & AT =H A

* o
é & = ® ﬁ &
A-43 A-43 A-44  A-45 A5
o A48
& A-49
5
a7l T T T A3 a1sl
| gromoowe
. A-17-2 A17-4 :
| B, A 1 RO
A-20
A-19_ .
1
!
‘.
|
! ! A-24
Do 9
A-1
............... i
©>
Jrias \ Jris it
) A-14-4 A-14-7 A-14-10
©Geoc, o
y A-14-6 e :
LA _ A:1.4;8‘E._’.‘l4f_ .J A-28
KM-235A-75 (€ KM-235B8-75 (€
o ool e S
A-300 L a ‘
= A-31
A-30 ) O
A-30 ¢ CHATEET
A-54 ’
A-200Q A-41
A-38




Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
A-34 | CGA-GA002000 B Needle Plate B 1
A-35 | CGA-GA003200 Needle Plate (AL-Type) HE(etEg) 1
A-36 | DSC—-BC000100 Screw(11/64"n=40) E 20| HAl Z2LEAH11/64"n=40) 2
A-37 DSC-HC000300 Bed Leg Front H = 2HE(H) 1
A-38 | CMB-BB004500 Bed Leg Right H = ghE 1
A-39 PWS—-CA000400 Spring Washer H| = HHE] AT 2 b 2
A-40 | PSN-AA000500 Nut(M8x1.25) H = 2HE| L4 E(M8X1.25) 1
A-41 | PSC-AC002600 Screw(M8x1.25) HI S @i & Zgt 2E(M8x1.25) 1
A-42 | CMB-LB008000 Cable Cover 7ol g 7 1
A-43 | DSC-BJ003500 Screw(11/64"n=40) 22| 0|E B& THLIAK11/64"n=40) 2
A-44 | PTC-AH000100 Cable Holder(5N) # 0l E &oIC(5N) 1
A-45 | DSC-BA0D00900 Screw(9/64"n=40) HE S0 78] LIA} (51)(9/64"n=40)] 1
A-46 | PTC-AH000300 Cable Holder(6N) 7ol g &ol(6N) 1
A-47 | DSC-BA000900 Screw(9/64"n=40) HE =0 78 LA} (3)) 1
A-48 | DTC-AH000100 Cable Holder 7ol g ol 1
A-49 | DSC-BA000900 Screw(9/64"n=40) HE 50 A LIAL (51)(9/64"n=40)[ 1
A-50 | 12-016M-2350 Earth Line of AM(x) 1
A-51 DPK-CB000200 Rubber Plug HE 1 2oPH(E) E4(3) 1
A-52 CMB-BJ002400 Gauge Plate |0l X| S & 1
A-53 DSC-BC000100 Screw for Needle Plate E LA 1
A-54 | GP-048566-00 Mark 24kx| of3 1

NOTE:

A=KM-235A
B=KM-235B




Upper Shaft, Needle Bar, Thread Take-up & Synchronizer Mechanism
A=, His, A7 & 43 =2LI0|X 2A

B-38 “
B-39 C
B4~ @

B-40 '

B-42

B-43

B-45-1 ir"“’:;I'_.--/
a & (% B-45-4
PEEY e ~d

B-15 o
B-20

B B-30
B-35

it RS W s
Tl Nl |
| [ I
B-3oH 2 N i
| | |
B-330 | o= || = !
IS S [ 1T il

B-28 B-29




Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
B-1 CUS-KC002602 Main Shaft oF 1 Nov.21.11
B-2 CUS-FA000100 Rubber M Y xHE IR 1
B-3 CLB-JL001600 Felt AR EE 1
B-4 PPK-BA000400 O-Ring AE R xFE 28 2
B-5 CUS-CH000101 Adjusting Valve For Lubrication oF fF = 1
B-9 DBS-DB007600 Main Shaft Front Bushing AE o R 1
B-10 DSC-CA000800 Screw(15/64"n=28) AFE B/S DELIAK15/64"n=28) 1
B-11 DBS-DA025800 Main Shaft Center Bushing aE F 24 1
B-12 DSC-CA000800 Screw(15/64"n=28) AFE B/S D LIAN15/64"n=28) 1
B-13 DCL-AA000100 Main Shaft Collar AS Fh2) 1
B-14 DSC-CA000500 Screw(1/4"n=40) E=0| HELIAH1/4"n=40) 2
B-15 DGR-AD000100 Main Shaft Gear A= 7|o{(=4h 1
B-16 DSC-CA000500 Screw(1/4"n=40) ZE0| HELIAH1/4"n=40) 2
B-17 DBS-DB001101 Main Shaft Rear Bushing o5 8 2y 1
B-18 DSC-CA000100 Screw(15/64"n=28) o =M 0YLIA15/64"1=28) 1
B-19 PPK-AA000100 Qil Seal Ax 2 4 1
B-20 DPL-AA000201 Pulley 2| 1
B-21 DSC-BF000800 Screw(15/64"n=40) Z2| DHLIAH15/64"n=40) 2
B-22 DSC-BG000200 Screw(5/16"n=28) Ze| 183 LHAH5/16"n=28) 1
B-23 CUS-DA002600 Counterweight 2 374(235A) 1
B-24 CUS-DA002700 B Counterweight 2 374(235B) 1
B-25 DSC-CA000500 Screw(1/4"n=40) FE=0| HELHAH1/4"n=40) 1
B-26 DSC-CA001100 Screw(1/4"n=40) AR 7| B DHLEAK(1/4"n=40) 1
B-27 DSC-BF003700 Screw(9/32"n=28) 3 x| D™LIAH9/32"n=28) 1
B-28 AS-016316-01 Take—Up Lever Complete AR 7[(235A) 1
B-29 AS-016315-01 B Take—Up Lever Complete Al 71(235B) 1
B-30 DPK-CZ000900 Qil Protection Rubber Alzf7| 7| 20| nF 1
B-31 DSC-CA000800 Screw(15/64"n=28) AFE B/S DELIAH15/64"n=28) 1
B-32 DWS-AA002700 Thrust Washer EEE 1
B-33 CNB-CD000201 Sliding Block Hh=Ci ohll £3(235A) 1
B-34 CNB-KA002600 Needle Bar Hh=CH 1
B-35 CNB-KA002700 B Needle Bar Hh=CH 1
B-36 DBS-DA003400 Needle Bar Upper Bushing Hisol A 24 1
B-37 DSC-CA001700 Screw(15/64"n=28) HHSCH B/S LIAL 1
B-38 DBS-DA024900 Needle Bar Lower Bushing dt=cl st 24 1
B-39 CNB-HK002200 Thread Guide “A" st R4 AZo| 1
B-40 CNB-HK002100 Thread Guide HHsCH A20[(235A, B) 1
B-41 DSC-BF000100 Screw(1/8"n=44) Z20| = 22LEAK1/8"n=44) 1
B-42 - Needle Hhs 1
B-43 - B Needle Hhs 1
B-44 DPK-CB000400 Rubber Cap s & R4 obY 1
B-45 13-2000-SE55 Synchronizer Ass’y AIZLIo|H 1Set
B-45-1 | 11-020A-2500 Magnetic Holder olad & &0 2
B-45-2 | 11-022W-2500 Washer For Magnetic Holder Otau § &0 Ak 4
B-45-3 | 11-021S-2500 Screw For Magnetic Holder olau § &0 EuAL 4
B-45-4 | 13-0000-SE55 Synchronizer Ass’y (Servo) A 3J2L}0o[ X (=)Servo 1

NOTE:

A=KM-235A
B=KM-235B




Upright Shaft & Lower Shaft Mechanism

Hez o stz a

C=25

C-24

C-27 ¢-26 : c-4 c11 | J
c-13
B <
¢-30 C-29
c-28




Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
C-1 CLS-KC002600 Lower Shaft 5t%(235A,B) 1
C-2 CLB-JL002400 Felt StE W E 1
C-38 DSC-BF007000 Set Screw StE #E 20| LEAL 1
C-4 DBS-DA025900 Lower Shaft Bushing(Front) 5t 2F R4 (235A, B) 1
C-5 DSC-CA000100 Screw(15/34"n=28) o= 74 IFLIAK15/64"n=28) 1
C-6 DSP-AA001600 Spring otF 2 ZEULALAZY 1
C-7 DSC-BF004000 Screw(3/16"n=32) o5tE 22 =HLIAHB/16"n=32) 1
C-8 DBS-DB007700 Lower Shaft Bushing(Center) S5t & =4 1
Cc-9 DCL-AA001500 Collar(B) 2¢ H= 712KB) 1
C-10 | DSC-CB000300 Screw(11/64"n=40) 5t& 3 H|o1g RYLHAt (11/64"n=40) 2
Cc-11 DBS-DA004100 Lower Shaft Rear Bushing ot Sl R4 1
C-12 DSC-CA000800 Screw(15/64"n=28) AF B/S DAL 1
C-13 DGR-AD000400 Lower Shaft Gear stE S 7|0f 1
C-14 DSC-CA000500 Screw(1/4"n=40) ZE=0| HELHAH1/4"n=40) 2
C-15 CUR-KC000100 Upright Shaft AH 1
C-16 DBS-DA003700 Vertical Shaft Upper Bushing U A 24 1
C-17 DSC-CA000800 Screw(15/64"n=28) AFE B/S D LIAN15/64"n=28) 1
Cc-18 DBS-DA003801 Upright Shaft Lower Bushing Ux st =24 1
C-19 DSC-CA000800 Screw(15/64"n=28) AFE B/S DHLIAK15/64"n=28) 1
C-20 DGR-AD000200 Upright Shaft Upper Gear A= & 7|0 1
Cc-21 DSC-CA001900 Screw(1/4"n=40) 7|0 LEAK(1/4"n=40) 2
Cc-22 DGR-AD000300 Upright Shaft Lower Gear 2= st 7|0f 1
C-23 DSC-CA001900 Screw(1/4"n=40) 7|0 LEAL(1/4"n=40) 2
C-24 CHK-HA000700 Rotary Hook Ass’y Ztot 1
C-25 CHK-HA000900 B Rotary Hook Ass’y Ztot 1
C-26 CHK-HB000600 Bobbin (A1) Hl 1
Cc-27 CHK-HC000700 Bobbin Case Ass’y Hel HolA 1
C-28 | CHK-HH000400 Hook Retainer ZtatEo| 1
C-29 DWS-CA000100 Spring Washer ool 2k 1
C-30 DSC-BF003100 Screw(11/64"n=40) Zt0tEO] LEAK(11/64"n=40) 1

NOTE:

A=KM-235A
B=KM-235B




Feed Mechanism
I[O|E ZHA

D-79
[p]

D-65 D-71

D-74

D-66

D-43
D-38
. i
D-30(» M
D-37 (
D42l = DT
1p-a
D-20
D-17 0
gl '_}|1|6 » 2
E‘: E - -
D-19 P
D-51
D-12
D-13 D151
D-14
() L
D-4 D-2 !
09l D-9
cIJ D-10
U
4 A
D-11

D-93

¥ :\
O

D-91 D% D92

D-88 iy
m O .f{’ ) = D94
D_ %

89 y

D-99

'I' D-106
=

o O |

D-103 T I

D-95

e —r—

-
D-109
D-102 =

D-108
D-105

D-82
n

0-84 TY (@ p-s1

D-79D o=
D-80

D-61

D-83
D-58

= e,

l OD-113

D-59 A

D-53

O D-60

D-36

D25 B2
Dag =Sy I;
D-49— ) 1 —D-47
D-30y D37 8 D-30
D-20 &= ED-28 =2 -3
. D33y = D34
D-327
D-26
D-64F 8 g
o D25
o D-23

D-50

D-21 j)l =t D-22




_ , Applied
Ref. No. Parts No. Note Name of Parts = = Q'ty :
Period
D-1 CLF-KF000200 Feed Roker Shaft 2o Aoy 1
D-2 DBS-DA006700 Bushing(Front) g Ao M 24 1
D-3 DSC-BF003600 Screw(11/64"n=40) 20| RE ELE LEAH11/64"'n=40) 1
D-4 DPK-CB002500 Rubber Cap St RAopH 1
D-5 DBS-DA006800 Rear Bushing =i R4(F) 1
D-6 DSC-CA000100 Screw(15/64"n=28) T =2 DHLIAH15/64"n=28) 1
D-7 CLB-FZ000100 Rubber Flange St D2opy 2
D-8 CLF-CB000700 Feed Rocker g4 ¢E 3y3 1
D-9 DSC-BF002600 Screw(3/16"n=32) U grEl 3¥ 3 FUAKG/16'n=32)| 2
D-10 CLB-BG002300 Retainer Plate For Oil Wick AX| X|X|CH 1
D-11 DSC-BF007700 Screw(1/8"n=44) AX| X|X|C] LIAH(1/8"n=44) 2
D-12 | CLF-CR000300 Feed Bar g4 2 1
D-13 | CLF-KH000100 Feed Bar Shaft S grEl = 1
D-14 | DWS-AA001500 Washer EY 2 = 24N 1
D-15 | DSC-BF000400 Screw(15/64"n=28) Y 9HE = IHLIAH15/64"n=28) 1
D-16 | CGA-GB000501 A Feed Dog g4 1
D-17 | CGA-GB001500 B Feed Dog 4 1
D-18 | GP-019000-00 Feed Dog(AL-Type) EY(HE8) 1
D-19 | DSC-BF001800 Screw(1/8"n=44) S ELIAH1/8"n=44) 2
D-20 | CLF-CD000400 Sliding Block and Shaft s wE £ 1
D-21 CLF-CB000800 Crank(Rear) S5 Ut I3YI(F) 1
D-22 | DSC-AA001000 Screw(3/16"n=28) Sl Y3 (M) ELFAH3/16"n=28) 1
D-23 | DPN-AA000100 Pin(A) Zo|E o1 3 H(A) 1
D-24 | DSC-BF006300 Screw(11/64"n=40) 5% S 24 ELIAK11/64"n=40) 1
D-25 CLF-CA000200 Feed Connecting Link(A) aol= o1 3 (A) 2
D-26 | CLF-CA000300 Feed Connecting Link(B) Zo|lE oA 3 (B) 2
D-27 | DPN-AA003900 Pin(B) Zo|E oI 23 H(B) 1
D-28 | CFA-CA000300 Feed Regulator Link mole =& 23 1
D-29 | DPN-BC001100 Hinge Pin(B) mol= =& g3 s1x| ®(B) 1
D-30 | DSC-CA001100 Screw(1/4"n=40) AR 7| E DE LA /4"n=40) 2
D-31 DPN-BC001000 Hinge Pin(A) oo|E =X g3 §X H(A) 1
D-32 | DPN-AA004000 Pin(C) ZolE o g3 H(C) 1
D-33 | DSC-BF003600 Screw(11/64"n=40) olo| RE B2 LIAK11/64"n=40) 1
D-34 | DPN-AA004100 Hinge Pin Zo|E =H 1A 2= BIX H 1
D-35 | DSC-BF003600 Screw(11/64"n=40) olo| RE 22t LIAH11/64"n=40) 1
D-36 | CLF-KF000100 Feed Lifting Shaft =i 1
D-37 DBS-DA007100 Front Bushing S FA(H) 1
D-38 | DSC-CA000100 Screw(15/64"n=28) SO EA DHLEAK15/64"'n=28) 1
D-39 | DPK-CB002500 Rubber Cap Sty Ao 1
D-40 | DBS-DA006800 Rear Bushing o RY4(F) 1
D-41 | DSC-CA000100 Screw(15/64"n=28) o E 7 THLIAH15/64"n=28) 1
D-42 | CLF-CB000500 Feed Lifting Bell Arm S A3 (M) 1
D-43 | DSC-AA001000 Screw(3/16"n=28) S0 3 A (M) THLIA3/16"'n=28) 1
D-44 | DSC-BF007900 Screw(3/16"n=32) EU| whEl 23 I™LIANB/16"n=32)| 1
D-45 | CLF-CB000600 A Rear Crank Eti 3Y3(F) 1
D-46 | CLF-CB003100 B Rear Crank 0 AW I(F) 1
D-47 | DSC-AA001000 Screw(3/16"n=28) Sl AYI (M) THLEAL 1
D-48 | DPN-AA003600 Hinge Pin Sty 33 ® 1
D-49 DSC-BF003600 Screw(11/64"n=40) Qto| RE EZH LIAH11/64"n=40) 1
D-50 | CLB-JD000300 Oil Wick 22 Ax| 1
D-51 | CLB-BG005300 Holder For Qil Wick 2 AMX| AEH 2
D-52 06-048A—2507 Reverse Feed Solenoid Ass’y A7l & 0| =(SBT-5) 1
D-53 DSC-FA008600 Stud Screw For Connecting Rod ARl &2 0|2 HEBRE AE{ELIAL 1
NOTE: D-54 | CFA-BB000200 Bracket For Reverse Feed Solenoid o4zl sef o= =ap 1
- D-55 | DSC-BB001500 Screw(M5x0.8) A7l &l o= FELIAMSEX0.8) 2
B=KM-2358 D-56 PWS-CA000500 Spring Washer For Bracket Az HolA AZEl kM (X6) 3
D-57 | PSC-AC000600 Screw(M6) A3 =2 HolA THEE(MS) 3




Feed Mechanism
I[O|E ZHA

D-79
[p]

D-65 D-71

D-74

D-66

D-43
D-38
. i
D-30(» M
D-37 (
D42l = DT
1p-a
D-20
D-17 0
gl '_}|1|6 » 2
E‘: E - -
D-19 P
D-51
D-12
D-13 D151
D-14
() L
D-4 D-2 !
09l D-9
cIJ D-10
U
4 A
D-11

D-93

¥ :\
O

D-91 D% D92

D-88 iy
m O .f{’ ) = D94
D_ %

89 y

D-99

'I' D-106
=

o O |

D-103 T I

D-95

e —r—

-
D-109
D-102 =

D-108
D-105

D-82
n

0-84 TY (@ p-s1

D-79D o=
D-80

D-61

D-83
D-58

= e,

l OD-113

D-59 A

D-53

O D-60

D-36

D25 B2
Dag =Sy I;
D-49— ) 1 —D-47
D-30y D37 8 D-30
D-20 &= ED-28 =2 -3
. D33y = D34
D-327
D-26
D-64F 8 g
o D25
o D-23

D-50

D-21 j)l =t D-22




Applied

NOTE:

A=KM-235A
B=KM-235B

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
D-58 CFA-CB000400 Reverse Feed Solenoid Crank AZEl £ 0lE YT 1
D-59 DSC-FA006300 Stud Screw For Solenoid Crank A2l &2 0|E Y3 ThtbAL 1
D-60 PSN-AA001700 Hinge Nut For Connecting Rod HolE AZLHE(B) 1
D-61 CFA-CC000302 Reverse Solenoid Connecting Rod X &2 0| E HZERE 1 Apr.29.11
D-62 11-019M-2350 Tube Zeflco|E FE 1
D-63 11-018M-2350 Plug e -olE E2{O 1
D-64 DPN-AD011300 Hinge Pin For Connecting Rod Al £ 0|E AARE SIX|H 1
D-65 CLF-CC000100 Feed Rocker Shaft Connecting Rod T8 ol5 RE 1
D-66 DSC-BF006300 Screw(11/64"n=40) s5t&5! B/S ELHAN11/64"n=40) 1
D-67 CLF-DC001700 Feed Cam(A) Tol= #(A) 1
D-68 CLF-DC002200 B Feed Cam(B) 1ol = Z4(B) 1
D-69 DSC-CA001900 Screw(1/4"n=40) Z|0{LEAK(5-16) (1/4"n=40) 2
D-70 PSR-AA000400 Stopper C-Ring A (928) 1
D-71 CLF-CC000200 Crank Rod Complete I3 2= 1
D-72 CLF-DCO001801 Feed Cam(C) aol= Z#(C) 1 Feb.24.12
D-73 | DSC-CA001100 Screw(1/4"n=40) A7 B DELAK1/4"n=40) P
D-74 | CFA-CC000200 Connecting Rod For Feed Regulator oolE =H RE 1
D-75 CFA-BJ000300 B/T Spring Holder s A7 AT SO 1
D-76 DSC-BJ000300 Screw(9/64"n=40) &7t LEA()(9/64"n=40) 2
D-77 DSP-AB004800 Reverse Feed Spring ARl Bl A= 2 1
D-78 DSC-FH000500 Holder For Reverse Feed Spring s AR A=E Z0| 1
D-79 PSR-AC000200 E-Ring E-&(d5) 3
D-80 CFA-KF000300 Feed Adjusting Shaft oolE =HH 1
D-81 DCL-AA002800 Collar ojolE =H7| & 7t} 1
D-82 DSC-CA000500 Screw(1/4"n=40) EE0| HELIAH1/4"n=40) 1
D-83 CFA-DF000101 Feed Regulating ool = =H7| 1
D-84 DSC-BF001000 Screw(11/64"n=40) S=0| A &2LIAH11/64"n=40) 2
D-85 CFA-KF000201 Shaft ol =&Y & 1
D-86 PPK-BA000800 O-Ring ol =d™7| R4 28 2
D-87 DSC-CA000800 Screw(15/64"n=28) AFE B/S DELIAK15/64"n=28) 1
D-88 CFA-KJ001100 Feed Regulator Dial Shaft TolE =& clo|YH 1
D-89 PPK-BA000900 O-ring clolet £ 28 2
D-90 DPN-AA014100 Dial Pin Cto| e & 1
D-91 DSP-AA002800 Feed Regulator Dial Spring clo|gt A= 2l 1
D-92 CFA-CQ001100 Feed Regulating Dial-Insert Type cto| et EH( =) 1
D-93 CFA-CQ001300 Feed Regulating Dial-Insert Type Clo| et ZH(x) 1
D-94 DSC-BF001900 Screw(3/16"n=28) cto| 2t m - LEAN3/16"n=28) 1
D-95 AFA-PS000100 Dial Shaft Locker A’ssy Cto| 2% A F AR (x) 1Set
D-95-1 [ CFA-BN000100 Dial Shaft Holder Cro| & &l 1
D-95-2 [ CFA-BN000200 Dial Shaft Holder Body Cro| & &o| =X 1
D-95-3 | CFA-BM000100 Dial Shaft Stopper Clo| Y EAETH 1
D-95-4 | CFA-CM000300 Dial Shaft Stopper Handle Clo|2dEAEE &F0| 1
D-95-5 | PPN-AF001000 Spring Pin AZZHE_02.5xL10 1
D-96 CFA-CB000300 Feed Regulator Arm AZ B FYI(x) 1Set
D-97 DPN-BC003900 Pin Axl B IY3 228 H 1
D-98 CFA-CL000200 Roller Al g W3 22 17 1
D-99 DSP-AA005200 Spring Clo|s HAAZE 1
D-100 DSC-BA000400 Screw(3/16"n=28) sgao] 33 ELIAH3/16"n=28) 1
D-101 | DSC-BF003100 Screw(11/64"n=40) JtobEto| LEAK(11/64"n=40) 1
D-102 CFA-KF000100 Shaft A HHF 1
D-103 PPK-BA000700 Packing HE 2 1
D-104 | DWS-CB000200 Corrugated Washer 2t 2kA 1
D-105 | CFA-CMO001300 Reverse Feed Control Lever R 1
D-106 DSC-BA001400 Screw(3/16"n=32) AZl Bt D™ LIAK3/16"n=32) 1
D-107 DSC-BJ002400 Screw(3/16"n=32) 2|t &7 LEAH3/16"n=32) 1
D-108 CFA-BB001300 Stopper ATl B AEH 1
D-109 DSC-BJ003500 Screw(11/64"n=40) £ =0l = & At DHLIAK11/64"n=40) 2




Feed Mechanism
I[O|E ZHA

D-79
[p]

D-65 D-71

D-74

D-66

D-43
D-38
. i
D-30(» M
D-37 (
D42l = DT
1p-a
D-20
D-17 0
gl '_}|1|6 » 2
E‘: E - -
D-19 P
D-51
D-12
D-13 D151
D-14
() L
D-4 D-2 !
09l D-9
cIJ D-10
U
4 A
D-11

D-93

¥ :\
O

D-91 D% D92

D-88 iy
m O .f{’ ) = D94
D_ %

89 y

D-99

'I' D-106
=

o O |

D-103 T I

D-95

e —r—

-
D-109
D-102 =

D-108
D-105

D-82
n

0-84 TY (@ p-s1

D-79D o=
D-80

D-61

D-83
D-58

= e,

l OD-113

D-59 A

D-53

O D-60

D-36

D25 B2
Dag =Sy I;
D-49— ) 1 —D-47
D-30y D37 8 D-30
D-20 &= ED-28 =2 -3
. D33y = D34
D-327
D-26
D-64F 8 g
o D25
o D-23

D-50

D-21 j)l =t D-22




Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
D-110 | DSP-AB003500 Spring AR | Az 1
D-111 DSC-HD000600 Adjusting Screw AT Ho| ELEAL 1
D-112 | DSN-AA000900 Nut(11/64"n=40) S/P Ho| & LIAL HE(11/64'n=40) | 2
D-113 | WS-000630-00 Rubber Washer T2 M 1
D-114 | PSN-AA003100 Nut HE 2

NOTE:

A=KM-235A
B=KM-235B




Presser Bar &Tension Release Mechanism

SE0 8 537 2

E-38 (M
E-40
£-as ¥ E-a7 §
E-33
o “~_ v OE4
E-18 -
1 461 L E-46-2 W E-42
E-20 E-80 -3
E60 0 ©£) 0O =4 [ e Ws T 1
E21  E-19 E-31 E-300 E-36
E-28
oz w= o o = O ors
E-24 E-25 E-29
E-17 1 E26 E-44
E-23 E-27
E-43
B9 j
& 0 = —
E-48 E-47 E-46
@ =E-53
E-50  E-51 g
— O =4 E-58
E-55 E-54 E-56
E-57
i E_8
"
) e
e E-6
% ES
- =
= =
= % E-5
E-1
=0 || e
(i e N S ) E-14
4
E-2 |
E-15
E-4 Q 5 =4 E-12




Applied

NOTE:

A=KM-235A
B=KM-235B

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period

E-1 CPB-KB000100 Presser Bar +E 1
E-2 DBS-DA018200 Bushing FEH 24 1
E-3 DPK-CZ000600 Rubber Cap FEH =4 Y 1
E-4 CLB-BH000300 Retainer For Qil Tube & mo|= &ol 1
E-5 CPB-KC000300 Presser Regulator Bar o === 1
E-6 DSP-AA010300 A Presser Regulation Spring ot =™ A= 1
E-7 DSP-AA010800 B Presser Regulation Spring e = A=Y 1
E-8 DSC-HA000100 Screw(9/16"n=20) 3y =HLEAH9/16"n=20) 1
E-9 DSN-CC000100 Presser Adjusting Nut A ZHLIAHE 1
E-10 CGA-GC000701 A Hinged Foot Complete LRU(xE) 1Set
E-11 AGA-PS002200 B Hinged Foot Complete LRY(xE) 1Set
E-12 DSC-BA000200 Screw(9/64"n=40) S=0| | &2LEAH9/64"n=40) 1
E-13 CPB-BF000400 Holder FE Fol 1
E-14 CPB-HK000101 Thread Guide For Frame AlZo| g 1
E-15 DSC-BF001200 Screw(11/64"n=40) ZtobEro| LEAK(11/64"n=40) 1
E-16 DSC-BJ001400 Screw(9/64"n=40) SIS nF o DM LEAN9/64"n=40) 1
E-17 | CPB-CM000300 Presser Bar Lifter Lever FE0 =207 1
E-18 DSC-BJ000300 Screw(11/64"n=40) S HH LKD) 1
E-19 CPB-DF000700 Cam Shaft FEH SY| AHE 1
E-20 DWS-AA003800 Felt Washer AS HUE 21N 1
E-21 DWS-AA003800 Washer EESAE RS 1
E-22 CTR-KC000500 Shaft oA EFIF 1
E-23 DSC-CB000300 Screw(11/64"n=40) 5t 5 Ho{@ DHLEAK11/64"n=40) 2
E-24 CPM-CM002300 Knee Lifter Plate Sk ol At 1
E-25 | PWS-AA003500 Washer 557 &5 24N 1
E-26 ATR-PS000200 Thread Tension Release Plate A =F7(x) 1
E-27 DSP-AC005800 Spring ASFI ATy 1
E-28 PSR-AC000800 E-Ring A =F7| ol A EZ(98) 1
E-29 PSR-AC000200 E-Ring E-2(05) 1
E-30 CTR-BB001100 Stopper A =X AR 1
E-31 DWS-AA000500 Washer A EFI| AEH M 1
E-32 DSC-AA003300 Screw(9/64"n=40) A =57 AEH ZELHAH9/64"n=40) 1
E-33 CPM-BH000900 Connecting Rod FEUH =27 dHE 1
E-34 SC-001912-00 Hinge Screw For Knee Lefter Plate FEM S2|7| AH S EhpAt 1
E-36 CPM-CA001700 Knee Lifting Link fE 28383 1
E-37 DSC-FF002300 Hinge Screw FEH S2|7| AA S CHpAK(TH) 1
E-38 PSR-AC000200 E-Ring E-Z(P5) 1
E-39 DSN-AA000600 Nut(3/16"n=32) 2Z1q L{E(3/16"n=32) 1
E-40 DSC-FH000900 Hinge Screw £2 28 g3 SIX|ILAL 1
E-41 PPK-BA000500 O-Ring Al F 2 1
E-42 PSR-AC000200 E-Ring E-Z(P5) 1
E-43 CPM-CR000901 Knee Lifting Rod FE2E = 1
E-44 DSC-FA018800 Hinge Screw F£ S8 S ChbAt 1
E-45 DSN-AA000600 Nut(3/16"n=32) 2Z1q L{E(3/16"n=32) 1
E-46 ATR-PS000300 Tension Release Cable A =%7| Aol E(x) 1Set

E-46-1 AS-000042-00 Wire Rope 2lojo] 2= 1

E-46-2 | AS-000042-00 Cable A =F7| AHolE 1
E-47 DSC-HZ001100 Connecting Bolt Holg dZ 2E 1
E-48 DSN-AA002400 Nut(A) Holg dZ HE(A) 1
E-49 PSN-AA001700 Nut(B) 7ol 12 HE(B) 1
E-50 CTR-CM001200 Operating Lever For Thread Release A =F7| 2hE Bl 1
E-51 CTR-CM001300 Cam Driving Lever EEEEEL 1
E-52 DCL-AA008200 Collar A HE k2t 1
E-53 | DSC-CB000700 Screw(M5) A HE Ft2t 2FLHAHMS) 1
E-54 CTR-BQ000200 Pipe For Thread Release Lever Al =F7] gy mho| = 1
E-55 DWS-AA016700 Flat Washer o 2tM 1
E-56 PPK-BA000900 O-Ring 2 (P11) 1




Presser Bar &Tension Release Mechanism

SE0 8 537 2

E-38 (M
E-40
£-as ¥ E-a7 §
E-33
o “~_ v OE4
E-18 -
1 461 L E-46-2 W E-42
E-20 E-80 -3
E60 0 ©£) 0O =4 [ e Ws T 1
E21  E-19 E-31 E-300 E-36
E-28
oz w= o o = O ors
E-24 E-25 E-29
E-17 1 E26 E-44
E-23 E-27
E-43
B9 j
& 0 = —
E-48 E-47 E-46
@ =E-53
E-50  E-51 g
— O =4 E-58
E-55 E-54 E-56
E-57
i E_8
"
) e
e E-6
% ES
- =
= =
= % E-5
E-1
=0 || e
(i e N S ) E-14
4
E-2 |
E-15
E-4 Q 5 =4 E-12




Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
E-57 | DTC-AH001200 Cable Clip(A) 7ol g 2&(A) 1
E-58 | DSC-BA000700 Screw(3/16"n=32) S grE 23 DHLAKN3/16'n=32)| 1
E-59 | CPB-BH000600 Safety Guide orM 7lol= 1
E-60 | DWS-AA000500 Washer LIS 1

NOTE:

A=KM-235A
B=KM-235B




Thread Trimmer Mechanism
AP ZHA

le

\\g}

|
»

SEAARMES)

ek

F-41
F-42
R S VR =t
= q o -
F-45
o —
="
o =
=
F-32 © F-28
F-33 .
F-31 Lngoih - D e
F ol o F-40
- F-21 F-27 BER) F-d8
F228
11y
F-222 ‘. F-20 [ L
F-18 f
| s
F52  FZ
F-15 @ g : 5
14
cf O __ F-50 F-51
F-23 el 1 ==
F-160 A F-17
-‘-\‘&.
E = ===
F13() F—49U F-55 F56
—
F-12 rO F-24 “ =F-25 F a8
Or+
F-6 Crr-10 ‘
b}
F-5
— B: = -
F-1 comm" F-9 F-57
F-4 o F-7 F-8
i F2
F-3




Applied

NOTE:

A=KM-235A
B=KM-235B

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period

F-1 CTT-NB000901 Fixed Mes I MH A 1

F-2 DSC-BB002000 Screw(9/64"n=40) I A DHLEAH9/64"1=40) 1

F-3 DSC-BF006200 Screw(1/8"n=40) DM A &2 =HELAH1/8"n=40) 1

F-4 DSN-AA001700 Nut(1/8"n=40) D™ A &2 R E(1/8"'7=40) 1

F-5 CTT-BJ001100 Thread Detachable Plate A Jt2|7H 1

F-6 DSC-BJ003500 Screw(11/64"n=40) £ 0|E & 7] THLK11/64"n=40) 1

F-7 CTT-NAO000600 Rotary Mes S]uES 1

F-8 CTT-NAO01000 B Rotary Mes S| MM A 1

F-9 DSC-BB001400 Screw(11/64"n=40) S| MM A DELEAT11/64"n=40) 2

F-10 PSR-AA000100 Stopper C-Ring 22 (e15) 1

F-11 DWS-AA005100 Washer AE 20 2kM 1

F-12 CTT-BF001700 Holder AME 24 1

F-13 PBR-BA001200 Needle Bearing HE Hold 1

F-14 CTT-CA001700 Connecting Link oz 23 1

F-15 DSC-FA019400 Pivot Screw o1 23 ChtAK(CH) 1

F-16 | DSN-AA000900 Nut(11/64"n=40) S/P Hol= LA { E(11/64"n=40) 1

F-17 DSC-FA019300 Pivot Screw HAZ @3 chpAHR) 1

F-18 CTT-CM002900 Thread Trimmer Lever R 1

F-19 DSC-BF000700 Screw(15/64"n=28) Hj o] A THLEAL B(15/64"n=28) 1

F-20 CTT-DF000501 Reversal Cam M (K1895) 1 Dec.29.10

F-21 DGR-AA003002 Thread Trimmer Gear Assembly AR 7104(x) 1set | Aug.09.11
DGR-AA003001 Thread Trimmer Gear Assembly AR 7104(x) 1set | Feb.01.11

F-22 DSC-CB000500 Screw(15/64"n=28) H MEohll nHLIAN15/64"n=28) 4

F-23 CTT-KF000700 Thread Trimmer Shaft AME F 1

F-24 DBS-DA020000 Bushing AME F RY 1

F-25 DSC-CA000800 Screw(15/64"n=28) AE B/S D LIAN15/64"n=28) 1

F-26 CTT-BN000500 Spring Guide A x| ol 1

F-27 DSP-AC006401 Spring AEH B AT 1 Oct.24.11

F-28 CTT-CM003100 Stopper Lever AEH 2 1

F-29 PPN-AF003000 Stopper Pin AED T(3X14) 1

F-30 DCL-BB002500 Collar AEH 2 72} 1

F-31 DPN-AD009200 Collar Shaft AET 2| Fi2t & 1

F-32 PSR-AC000300 Stop Ring QA ER (04) 1

F-33 DSC-AC002200 Screw(1/4"n=40) AEH 2] T LEAK1/4"n=40) 1

F-34 DSP-AA010400 Spring MEZESIH(B)AZY 1

F-35 DGR-AA003101 Thread Trimmer Gear “B" AFEFS7101(B)(K1896) 1 |Feb.01.11

F-36 CTT-BB002900 Stopper A ETH(K1886) 1

F-37 DSC-AA003000 Screw(3/16"n=32) AETH ELIAK3/16"n=32) 2

F-38 DWS-AA000600 Washer AED E 2tM 2

F-39 CTT-FD000300 Cushion Rubber (A) AEH FE IS 1

F-40 CTT-FZ000100 Cushion Rubber M4 17 1

F-41 10-044A-2700 Trimmer Solenoid Assembly AME &2 ol =(x) 1Set

F-42 CTT-BB003100 Solenoid Base ool = gy 1

F-43 DSC-BA000700 Screw(3/16"n=32) = 2HE =52 DFLEAN3/16"1=32) 2

F-44 CTT-CM003000 Clutch Lever EaREL 1

F-45 DWS-AA000600 Washer AEH E 9N 1

F-46 DSP-AC006500 Spring EE R 1

F-47 DSC-FA019000 Pivot Screw ECEE =N 1

F-48 CTT-BH000101 Bobbin Presser Bar 2ol & 1

F-49 CTT-BH000600 Lever 2| b 1

F-50 CTT-BF000200 Holder 2|t &0 1

F-51 DSC-BF000100 Screw(1/8"n=44) HH=CH AlZo| ELIAK1/8"n=44) 4

F-52 DSC-HC000400 Bed Leg Rear H| = 2FEI(X) 1

F-53 DSP-ACO001700 Spring Bl otad A 1

F-54 PSR-AC000500 E-Ring(®6) E2(®6) 1

F-55 CTT-FD000100 Stopper Rubber Hel otads AET 1

F-56 DSC-CA001500 Screw(15/64"n=28) Ze2| 18 LHAH15/64"n=28) 1




Thread Trimmer Mechanism
AP ZHA

le

\\g}

|
»

SEAARMES)

ek

F-41
F-42
R S VR =t
= q o -
F-45
o —
="
o =
=
F-32 © F-28
F-33 .
F-31 Lngoih - D e
F ol o F-40
- F-21 F-27 BER) F-d8
F228
11y
F-222 ‘. F-20 [ L
F-18 f
| s
F52  FZ
F-15 @ g : 5
14
cf O __ F-50 F-51
F-23 el 1 ==
F-160 A F-17
-‘-\‘&.
E = ===
F13() F—49U F-55 F56
—
F-12 rO F-24 “ =F-25 F a8
Or+
F-6 Crr-10 ‘
b}
F-5
— B: = -
F-1 comm" F-9 F-57
F-4 o F-7 F-8
i F2
F-3




Name of Parts

O

Applied
Period

PTC-AG000100

it}

NOTE:

A=KM-235A
B=KM-235B




Reverse Button Mechanism

AT HE A




Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period

G-1 ARB-PS000700 Reverse Button Ass'y AXHE(X) 1Set

G-2 PPN-AF000900 Stopper Pin(2x8) EH(2x8) 1

G-3 DSN-AA003800 Nut AX HE F ol R4 HHE 1

G-4 DBS-DB008100 Guide Bushing AZX HE F iR 1

G-5 PSR-AC000300 Stop Ring QA ER (04) 1

G-6 CRB-BK000300 Reverse Selection Button H=(B) 1

G-7 CRB-KC000200 Shaft HE X|X| 5 1

G-8 DSP-AA010500 Spring HE®B) 25 A=8 1

G-9 12-006S-2700 Support Screw B E X|X|LHAL 1

G-10 DSN-AA003900 Nut HE X|X|LHAL EHE 2

G-11 | PSR-AC000400 E-Ring =4 ¢ =3 = EZ(e3) 1

G-12 CRB-LC000402 Button Case HE Holx 1 Feb.17.12
G-13 | CRB-FD000200 Insulated Rubber(B) For Switch 28x| gHa HADR(B) 1

G-14 | CRB-FD000300 Insulated Rubber (A) For Switch 22| x| HHE] iR (A) 1

G-15 CRB-LA000100 Cover HE AHOolA FHH 1

G-16 CA-005054-00 Reverse Button Switch AZ HE AQ[F] 1

G-17 CRB-BJ000500 Pushing Plate AR HE AR FEE 1

G-18 DSC-BJ005800 Screw(1/8"n=44) AQx| IMEE(1/8"n=44) 2

G-19 12-004A-2700 Reverse Selection Switch AR 1

G-20 DSC-BJ005700 Screw(M2x0.4) A2x| 1H EE B(M2x0.4) 2

NOTE:

A=KM-235A
B=KM-235B




Thread Wiper Mechanism
Q0| 2tA

H-19 H-18 H15

H-20"= © ¢ :
[
=
= U " &
] wt

2%

N
H-5
N
L%
H3 H-2
- e {
H-4
an
| T
H-1




Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
H-1 CWP-BHO001100 Wiper 2}0| I 1
H-2 CWP-KF000100 Wiper Rotary Shaft °to|H 3™ = 1
H-3 DSC-BF001800 Screw(1/8"n=44) =4 ELIAH1/8"n=44) 1
H-4 CWP-BF000500 Holder 2to|H 3|& = Fol(K1900) 1
H-5 DSC-BF003100 Screw(11/64"n=40) JtobEko] LEAK(11/64"n=40) 1
H-6 CWP-CB000800 Wiper Crank efoly 33 1
H-7 SC-A104-4517 Screw(11/64-40-5) ST HE0| HELIAH11/64") 2
H-8 CWP-BJ001400 Crank Rotary Plate M 3F ™ E 1
H-9 DPN-AA014200 Hinge Pin ¥ 3 3| T 5IX|H 1
H-10 PSR-AC000400 E-Ring =4 gha 285 EY(03) 2
H-11 CWP-BA000100 Crank Rotary Regulator Plate IW3 5| =™ 1
H-12 DSC-FA019100 Hinge Screw 2to|H W BIX| ChfA} 1
H-13 DSC-BA000700 Screw(3/16"n=32) U 2ha 53 DHLIAKE/16"n=32) 1
H-14 CWP-CA001900 Connecting Rod SME HE RE 1
H-15 11-015A-2700 Wiper Solenoid Assembly 2to|H &2l =o|=(x) 1Set
H-16 DSP-AA010600 Solenoid Tension Spring selolE AZE 1
H-17 | CWP-BB001500 Solenoid Bracket Sajl-ol=E 22 =223l 1
H-18 PWS-AA000500 Flat Washer Se 0| = FE Bty 4
H-19 PWS-CA000100 Spring Washer Sef|co|E B& AZE 2pM 4
H-20 PSC-BA000100 Screw(M3x%0.5) £ o|= B2 THLIAHM3X0.5) 4
H-21 DSC-BF003600 Screw(11/64"n=40) oo| R E EZHE LIA} 2
H-22 CWP-LA000500 Cover e 0| = F& 7o 1
H-23 DSC-BA000100 Screw(9/64"n=40) QUH T FHHLIAH9/64"n=40) 2

NOTE:

A=KM-235A
B=KM-235B




Lubrication Mechanism

= oA

=
I-11 I-10

Y e N |
y 1-8 | I+ 4 117
I-1 _j
o o 5
{

|

¥
1
1
{}
|
L

|

|

11 ] 113 !

!
1-1-17 ) | g 12

b |

-2 '|
i-l -2

S ]




Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
-1 ALB-PS002200 Qil Pump Ass’y AUHZ(X) 1Set
I-1-1 CLB-JC000200 Oil Pump Body AT FA| 1
I-1-2 PWS-CA000200 Washer 2 HE ZA ELIAL M 3
I-1-3 DSC-BJ000300 Screw(9/64"n=40) =4 A LEAH2)(9/64"n=40) 3
I-1-4 CLB-JP000501 Nipple For Oil Return Pipe gt mlo|Z L E 1 Jun.08.10
I-1-5 CLB-JP000601 Nipple For Lower Shaft 5t ZRF UE 1 Apr.29.10
I-1-6 CLB-BR000100 Impeller iz} 1
I-1-7 CLB-CN000200 Piston IAE 1
I-1-8 DSP-AA002700 Piston Spring TAgE A=Y 1
I-1-9 DSC-BF007400 Pin Screw TAE ATE LA} 1
I-1-10 PPN-AF000900 Pin aAE AZYHE(RP2X8) 1
I=1-11 CLB-LB000100 Oil Pump Cover AE T F{HH 1
-1-12 CLB-JM000400 Oil Pump Cap A HIT HE 7Y 1
I-1-13 | CLB-BG002100 Magnet Holder XM Fol 1
I-1-14 | 44-120S-1230 Screw(11/64"n=40) 2¢ HE A LEAK11/64"n=40) 4
I-1-15 | DCL-AA001500 Collar For Impeller Shaft 2 HI 7t2} 1
I-1-16 | DSC-CA000400 Screw(11/64"n=40) 2 HE =QIE LIAH11/64"n=40) 2
-1-17 CLB-BB001701 Oil Pump Bracket 2 H= =27l 1 Sep.19.11
-2 DSC-BF000600 Screw(3/16"n=28) Cto| et & E LIAK3/16"n=28) 3
-3 DSP-AC002300 Spring Joint A HIT XQIE AZY 1
-4 DCL-AA002600 Collar 2 HIE xQIE 7t} 1
-5 DSC-CA000400 Screw(11/64"n=40) 2 HE xQIE LIAH11/64"n=40) 2
-6 ALB-PS002300 Main Shaft Oil Pipe Ass’y AE S Ojo| = 1
-7 CLB-JG000300 Oil Return Tube 2t mo| = 1
-8 CLB-JF002200 Lower Shaft Qil Pipe 5tE =7 To|= 1
-9 CLB-BG002200 Holder gt ool = ol 1
I-10 DSC-BF003600 Screw(11/64"n=40) 20| RE HZHEF LIAH11/64"n=40) 1
=11 CLB-BJ000400 Oil Shield o b 1
=12 DSC-BA000300 Screw(11/64"n=40) Elo|= otl ELIAH11/64"n=40) 1
I-13 PTC-AG000100 Nylon Clip Lol 2% 2

NOTE:

A=KM-235A
B=KM-235B




Accessories Mechanism
o MM 2| ZH)

ii P P =
@ S R ——

o | SR




Applied

NOTE:

A=KM-235A
B=KM-235B

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period

J-1 CAC-MH000100 Accessory Box QUMM E| BFA 1
J-2 CAC-MD000300 Oil 2 M 1
J-3 CAC-JB000100 Oil Tank TRt 1
J-4 CST-FD001200 Head Support Rubber “B" SIX| DR () 2
J-5 CST-FD001100 Head Support Rubber “A” BIX| DR (F) 2
GP-052071-00 | Option [Head Support Rubber “A”(Full Submerged Type Table) |81 X D2 (=) (L& Elol=) 2
J-6 CST-FF000400 Rubber Cushion For Hinge BIX| n2(cH) 2
J-7 CST-BB002500 Head Hinge Bl x| 2
J-8 CAC-MA000500 Sewing Machine Cover o4 784 (CH) 1
J-9 PTL-BA000100 Driver(Large) =2}ols(CH) 1
J-10 PTL-BA000200 Driver(Middle, Small) E2lo|H(E, &) 1
J-12 CGA-GA000200 A Needle Plate Em 1
J-13 CGA-GA002000 B Needle Plate R 1
J-14 CGA-GA003200 Needle Plate(AL-Type) (e 8) 1
J-15 CST-CR000500 Knee Base Rubber F£ 288 Yy 1
J-16 DPK-DC000300 Cap QUM £ gX| 17 1
J-17 - Nail ES 12
J-18 CHK-HB000600 Bobbin Hol 2
J-19 - A Needle Ht= AY 1
J-20 - B Needle HHs BE 1
J-21 CST-CR000100 Head Support Pole ola ey 1
J-22 CMB-BJ008000 Cloth Guide =R 1
J-23 DSC-BG000300 Screw(9/64"n=40) Z=0| "ield =H2LHAH9/64"n=40) 1
J-24 DTC-AK000300 Magnet AHA 1

J-25 60-101A-2350 Belt Cover Ass’y(Only For Trimming M/C)[# EFHH (=)-AIE 1Set
J-25-1 | CMB-LA019600 Belt Cover(A) HEFH(A) 1
J—-25-2 | CMB-LA019500 Belt Cover(B) HEFHH (B) 1
J-25-3 | CMB-LA019700 Belt Cover(C) HEFH(C) 1
J—-25-4 | CMB-LA019800 Belt Cover(D) HEF{H (D) 1
J-25-5 | PSC-DD000100 Screw =LEA 2
J—-25-6 | DSC-BF001200 Screw(11/64"n=40) Zt0tEO] LEAK(11/64"n=40) 2
J-25-7 | DSC-BJ000200 Screw(11/64"n=40) E20| 52 &ESLIAH11/64"n=40) 6
J-25-8 | DSC-HB002500 Screw For Belt Cover HEF{ ] X|X|LpAL 2
J-26 CLB-JG000300 Oil Return Tube 2t mo| = 1
J-27 | AAC-PS000102 Bobbin Winder Ass'’y AA7I(x) 1
J-28 CST-JA000800 A Oil Pan o o 1
J-29 CAC-MGO000300 Oil Pan Gasket 2 W A 2
J-30 DSC-BF006100 Screw(M8x1.25) i 77 H o7 LEAHM8X1.25) 1
J-31 CST-FB000200 Packing o7 HOPH LA 28 1
J-32 CLB-JP002500 Qil Pan Nipple A W LE 1
J-33 DSC-CA003500 Screw(15/64"n=28) T =4 ELIAH15/64"n=28) 1

J-34 43-101A-1600 Knee Lifting Ass’y ££ 28(x) 1set
J-34-6 | CST-CB000300 Knee Lifter Arm Joint Complete 22 g1 o4 3%3 1
J-34-7 | DSC-CC000100 Screw(5/16"n=18) 25 23 F 08 LHAN5/16"n=18) 2
J-34-8 | CST-KC001200 Shaft HolH = 1
J-35 PSR-AC000100 E-Ring(®9) HoiA = (EZP9) 1
J-36 DSP-AC005600 Spring HO{x| AzTE 1
J-37 CST-BB002900 Knee Lifting Controller | Of & 1
J-38 DSC-AA000300 Screw(15/64"n=28) Z3 EHLIAL 1
J-39 DSC-BA002700 Screw(15/64"n=28) HolH 25xH LIAHE)(15/64"'n=28) 1
J-40 DSC-BA002800 Screw(15/64"n=28) Hoix 2sx=H LHAKTH)(15/64"n=28) 1
J-41 DSN-AA000400 Nut(15/64"n=28) TH2E RE AL (15/64"n=28) 2
J-43 CWP-BHO001100 Wiper 2to|H 1
J-44 CTT-NB000901 Fixed Mes I3 o~ 1
J-45 DTL-CCO000100 Box Spanner Y oA M ZEHE Afl 1
J-46 PTL-AB000100 Wrench(2mm) 2l x| (2mm) 1
J-47 PTL-AB000300 Wrench(2.5mm) 2l x| (2.5mm) 1




Accessories Mechanism
o MM 2| ZH)

ii P P =
@ S R ——

o | SR




Applied

Ref. No. Parts No. Note Name of Parts = :
Period
J-48 PTL-AB000500 Wrench(3mm) 2l %[ (3mm)
J-49 PTL-AB000200 Wrench(5mm) 2l X[ (5mm)
J-50 PTC-AGO000100 Nylon Clip Lz 28
J-51 CST-MF000100 Thread Stand Ass’y Alof Z2o|(x)
J-52 CST-JA002500 B Oil Pan olm
J-53 99-001M-2350 Inner Box QliqetA
J-54 91-CD01-2500 CD Manual CDofw<d

NOTE:

A=KM-235A
B=KM-235B




Program Unit Box & Automatic Presser Foot Lifter Mechanism

Z2a SUE uA g AIE 25 27 2

k-62
AT T ey T e B T B el e e L [ T W g it [ e i |
! i
K-38 ]‘ i
K-54 ©
K-48 © 1
| K-55 © |
—
| K-33 K-47 | S -5 K59
| K-58
| K-51
k-40 Q O k-39
1
1
K-37 !
K—36§ E |
s
K-46 1} !
1
____________________ .|
1 1’
1 //
| K-34
1
i K-61 K-61
g :
a
| |
1
i s e
k-1 ! e K-1-5(PCB Assy) |
| o
: K—1—2 _ Lmnﬁi’m’ '- °| m I
i |m s .333 -
| | '@ o |
[ |2 @ A ) '- Q =
' K-1-4 -
1
./'
./‘

k-24 © K-15 K16 718 K-14 K-12 k=10
k-23 1
T K-8,9 §
q K-20 ko K_ - K-31 K-6
—K-21
O k-2 oo K-3

K-27

K-26

K-63

iE |
*-—

KM-235 Type

Spe0|al Type




Applied

NOTE:

A=KM-235A
B=KM-235B

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
K-1 EE-001523-00 S-5P/U B/D Ass’y S-5P/U 2 E Ass’y 1Set
K-1-1 GP-024743-00 Front cover M A 1
K-1-2 | GP-024747-00 Membrane Switch H = e ol AfX| 1
K-1-3 | CA-000479-00 P/U Connector Cable(SE-013) P/U ¢4 70| £(SE-013) 1
K-1-4 30-001M-SE55 Screw For P/U Box M3*16 ZZX| 20| DHLIA} 5
K-1-5 BD-000255-03 P/U PCB Ass’y P/U PCB Ass’y 1Set
K-1-6 | GP-024744-00 Rear cover =H HH 1
K-2 GP-051355-00 Bracket For Program Unit Box(KM-235) [22}2l 1
K-3 91-029S-1000 Screw For P/U Box LA 1
K-4 91-029S-1000 Screw For P/U Box(Special) O LEAL 1
K-5 18-107B-9000 Auto Knee Lifter Solenoid Case s FE28 & ol= AHolA 1
K-6 18-018B-9000 Auto Knee Lifter Solenoid Cover s FE2E &2 olE 7y 1
K-7 91-027B-3000 Screw For C-9 Bracket O LEAL 1
K-8 - Shaft(B) For Solenoid =(A) 1
K-9 - Shaft(A) For Solenoid =(B) 1
K-10 18-109B-9000 Fixing Plate For Stroke I 4
K=11 01-134C-1701 Screw O LEAL 1
K-12 18-011B-5607 Solenoid Shaft Connecting Rod. HAdRE 1
K-13 18-019S-5607 Nut HE 4
K-14 18-021A-5607 Ball Joint(Right) ZAE(R) 1
K-15 18-020A-5607 Ball Joint(Left) =2 E(= 1
K-16 18-018B-5607 Middle Connecting Bar(KM-235) =7 oZ HH(KM-235) 1
K-17 25-004A-3200 Middle Connecting Bar(Special) Z27+ & HH(Special) 1
K-18 25-004A-5607 Middle Connecting Bar(KM—560-7) 2+ AZ HHKM-560-7) 1
K-19 18-0165-5607 Nut(R ) HE(S) 1
K-20 18-0155-5607 Nut(L) HE(zhH 1
K-21 25-006A-3200 Knee Lifting Shaft FESE = 1
K-22 20-016C-6100 Sticker For Auto Knee Lifting Sol. AE|H 1
K-23 91-030S-1000 Screw For P/U Box Bracket ™LA 2
K-24 01-039W-1701 Spring Washer For P/U Box Bracket ATE QLM 2
K-25 18-016S-5607 Nut HE 1
K-26 12-015M-2350 Cable For Auto Knee Lifting Solenoid Aol 1
K-27 - Connector Pin o 2
K-28 17-016B—3000 Plug For Auto Knee Lifting Solenoid =21 1
K-29 | 08-014C-3701 Tube(C) F2(C) 1
K-30 18-029C-5607 Guide Bushing For Cable Jtol= 24 1
K-31 18-023R-5607 Rubber Washer DFkM 1
K-32 11-011A-SF55 Pedal Base H| 2 H| o] A 1
K-33 10-016A-SC53 Spring Housing Axg 5197 1
K-34 10-107A-SC53 Pedal Control Lever(Ass’y) H 22 (x) 1Set
K-35 10-018G-SC53 Tension Spring For Pedal oy Azg 1
K-36 10-019G-SC53 Pressure Spring For Presser Foot e A=Y 1
K-37 10-020G-SC53 Pressure Spring For Thread Trimming  [&f3 A= & 1
K-38 10-021S-SC53 Pressure Control Screw For Thread Trimming | & LEA} 1
K-39 10-024P-SC53 Spring Guide(A) 2= 3 Jl0|E(A) 1
K-40 10-025P-SC53 Spring Guide(B) A= 70| E(B) 1
K-41 10-024W-SC53 Parallel Washer For Pedal Shaft 2t 1
K-42 ST-000287-00 Shaft For Pedal Control Lever = 1
K-43 10-026A-SC53 Pedal Magnet & Film Base H 2 XM & HE HolA 1
K-44 10-027C-SC53 Pedal Magnet H| 2 XHAM 1
K-45 10-029P-SC53 Stopper(A) For Pressure Spring A ETH(A) 1
K-46 10-030P-SC53 Stopper(B) For Pressure Spring A EIH(B) 1
K-47 10-031S-SC53 Screw For Spring Housing O LEAL 2
K-48 10-031W-SC53 Parallel Washer ot 1
K-49 11-012C-3701 Bushing For Pedal Control Lever Shaft |4 2
K-50 03-004S-SM55 Fixing Bolt For Pedal Magnet & Film Base| L& LIA} 2
K-51 06—-1000-SE55 Pedal P.C.B Ass’y H 2 P.C.B(X) 1Set




Program Unit Box & Automatic Presser Foot Lifter Mechanism

Z2a SUE uA g AIE 25 27 2

k-62
AT T ey T e B T B el e e L [ T W g it [ e i |
! i
K-38 ]‘ i
K-54 ©
K-48 © 1
| K-55 © |
—
| K-33 K-47 | S -5 K59
| K-58
| K-51
k-40 Q O k-39
1
1
K-37 !
K—36§ E |
s
K-46 1} !
1
____________________ .|
1 1’
1 //
| K-34
1
i K-61 K-61
g :
a
| |
1
i s e
k-1 ! e K-1-5(PCB Assy) |
| o
: K—1—2 _ Lmnﬁi’m’ '- °| m I
i |m s .333 -
| | '@ o |
[ |2 @ A ) '- Q =
' K-1-4 -
1
./'
./‘

k-24 © K-15 K16 718 K-14 K-12 k=10
k-23 1
T K-8,9 §
q K-20 ko K_ - K-31 K-6
—K-21
O k-2 oo K-3

K-27

K-26

K-63

iE |
*-—

KM-235 Type

Spe0|al Type




Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
K-52 12-009B-SE55 Connector for Pedal Z4H 1
K-53 10-028S-SC53 Screw For Pedal P.C.B DY LA 3
K-54 10-010M-AT10 Fixing Nut HE 1
K-55 02028SW-9115 Fixing Spring Washer AZE M 1
K-56 06-001M-SE55 Screw For Pedal Base ™LA 4
K-57 | 91-001A-3701 Belt Cover(B) HE HH(B) 1
K-58 91-004C—-SA53 Belt Guide HE Jlo|= 1
K-59 09-031S-3701 Screw For Belt Guide ™LA 1
K-60 91-101A-SA53 Belt Cover(A) HE FHH(A) 1
K-61 07-027S-3701 Screw For Belt Cover(A) O LEAL 2
K-62 06—0000-SE55 Pedal Unit Assembly H g 7E(x) 1Set
K-63 EA-000023-00 Edge Sensor MM 1Set

NOTE:

A=KM-235A
B=KM-235B




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
01-035P-1230 [Machine Number Plate 7 | A-29 25-006A—-3200 [Knee Lifting Shaft 39 | K-21 CFA-KJ001100 |Feed Regulator Dial Shaft | 17 | D-88
01-039W~1701 |Spring Washer For P/U Box Bracket| 39 | K-24 30-001M-SE55|Screw For P/U Box 39 | K-1-4 | |CGA-GA000200|Needle Plate 7 A-33
01-134C-1701|Screw 39 | K-11 43-101A-1600 |[Knee Lifting Ass’y 35 | J-34 CGA-GA000200 |Needle Plate 35 | J-12
02028SW-9115|Fixing Spring Washer | 41 | K-55 44-120S5-1230 |Screw(11/64"n=40) 33 [I-1-14 [ [CGA-GA002000 |[Needle Plate 9 A-34
03—004S—SM55|Fiing Bolt For Pedal Magnet & Fim Base | 39 | K-50 60—101A-2350 |Belt Cover Ass'y(Only For Timming M/C) | 35 | J—25 CGA-GA002000 |Needle Plate 35 | J-13
06-0000-SE55 |Pedal Unit Assembly | 41 | K-62 91-001A-3701 |Belt Cover(B) 41 | K-57 | |CGA-GA003200 |Needle Plate (AL-Type) | 9 A-35
06—-001M-SE55|Screw For Pedal Base| 41 | K-56 | |91-004C—SA53|Belt Guide 41 | K-58 | |CGA-GA003200 |Needle Plate(AL-Type) | 35 | J-14
06—-048A-2507 |Reverse Feed Solenoid Ass'y | 15 | D-52 91-027B-3000 |Screw For C-9 Bracket | 39 K-7 CGA-GB000501 |Feed Dog 15 | D-16
06-1000-SE55 |Pedal P.C.B Ass’y 39 | K-51 91-029S-1000 |Screw For P/U Box 39 K-3 CGA-GB001500|Feed Dog 15 | D17
07-027S-3701 |Screw For Belt Cover(A)| 41 K-61 91-029S-1000 |Screw For P/U Box(Special) 39 K-4 CGA-GCO000701 |Hinged Foot Complete | 21 E-10
08-014C-3701 |Tube(C) 39 K-29 91-030S-1000 |Screw For P/U Box Bracket| 39 K-23 CHK-HA000700|Rotary Hook Ass’y 13 | C-24
09-031S-3701 |Screw For Belt Guide | 41 K-59 91-101A-SA53|Belt Cover(A) 41 K-60 CHK-HA000900 |Rotary Hook Ass’y 13 | C-25
10-010M-AT10|Fixing Nut 41 | K-54 | |91-CD01-2500|CD Manual 37 | J-54 CHK-HB000600 |Bobbin 35 | J-18
10-016A-SC53|Spring Housing 39 | K-33 99-001M-2350 |Inner Box 37 | J-53 CHK-HB000600 |Bobbin (A1) 13 | C-26
10-018G-SC53(Tension Spring For Pedal | 39 | K-35 | |AAC-PS000102|Bobbin Winder Ass’y | 35 | J-27 CHK-HC000700 |Bobbin Case Ass’y 13 | C-27
10-019G-SC53|Pressure Spring For Presser Foot 39 | K-36 | |AFA-PS000100|Dial Shaft Locker A’ssy | 17 | D-95 | |CHK-HH000400|Hook Retainer 13 | C-28
10-020G—SC53|Pressure Spring For Thread Trimming | 39 | K-37 | |[AGA-PS002200 |Hinged Foot Complete | 21 | E-11 CLB-BB001701|0il Pump Bracket 33 |I-1-17
10-021S-SC53 |Pressue Corird Sew For Thead Tinming. | 39 | K—38 | [ALB—PS002200 |Oil Pump Ass’y 33 -1 CLB-BG002100Magnet Holder 33 |I-1-13
10—-024P-SC53|(Spring Guide(A) 39 | K-39 | |ALB-PS002300 |Main Shaft Oil Pipe Ass’y | 33 -6 CLB-BG002200 |Holder 33 -9
10-024W-SC53 |Parallel Washer For Pedal Shaft| 39 | K—41 AMB-PS001400|Slide Plate Ass’y 7 | A-32 | [CLB-BG002300 |Retainer Plate For Oil Wick| 15 | D-10
10-025P-SC53(Spring Guide(B) 39 | K-40 | [ARB-PS000700|Reverse Button Ass'y | 29 G-1 CLB-BG005300 |Holder For Oil Wick 15 | D-51
10-026A-SC53 |Pedal Magnet & Film Base| 39 | K-43 | [AS-000042-00 |Cable 21 |E-46-2| |CLB-BH000300 |Retainer For Oil Tube | 21 E-4
10-027C-SC53|Pedal Magnet 39 | K-44 | |AS-000042-00 |Wire Rope 21 |E-46-1| |CLB-BJ000400|Qil Shield 33 =11
10-028S-SC53|Screw For Pedal P.C.B | 41 | K-53 | |AS—015890-12|Arm. Bed Ass’y 7 A-1 CLB-BR000100|Impeller 33 | I-1-6
10-029P-SC53 |Stopper(A) For Pressure Spring| 39 | K—45 AS-016315-01 [Take-Up Lever Complete | 11 B-29 CLB-CN000200 [Piston 33 | I-1-7
10-030P-SC53Stopper(B) For Pressure Spring| 39 | K—46 AS-016316-01 [Take-Up Lever Complete | 11 B-28 CLB-FZ000100|Rubber Flange 15 D-7
10-031S-SC53|Screw For Spring Housing | 39 | K—47 ATA-PS001201 |Supplementary Tension Ass'y 7 A-17 CLB-JC000200|0il Pump Body 33 | I-1-1
10-031W-SC53|Parallel Washer 39 | K-48 | |ATA-PS001303|Tension Adjusting Apparatus Ass’y | 7 A-14 CLB-JD000300 |Oil Wick 15 | D-50
10-044A-2700 [Trimmer Solenoid Assembly 25 F-41 ATR-PS000200 [Thread Tension Release Plate | 21 E-26 CLB-JF002200 |Lower Shaft Qil Pipe | 33 -8
10-107A-SC53|Pedal Control Lever(Ass’y) | 39 | K-34 | [ATR—PS000300|Tension Release Cable | 21 | E-46 | |CLB-JG000300 Oil Return Tube 33 -7
11-011A-SF55|Pedal Base 39 | K-32 | |BD-000255-03|P/U PCB Ass’y 39 | K-1-5 | [CLB-JG000300|0il Return Tube 35 | J-26
11-012C~3701 [Bushing For Pedal Control Lever Shaft | 39 | K—49 | |CA-000479-00 |P/U Connector Cable(SE-013)| 39 | K-1-3 | | CLB-JJ001200 |Oil Gauge Window 7 A-22
11-015A-2700 |Wiper Solenoid Assembly | 31 | H-15 | [CA-005054-00 |Reverse Button Switch | 29 | G-16 | | CLB-JL0O01600 |Felt 11 B-3
11-018M-2350|Plug 17 | D-63 | |[CAB-AA004605|Arm A-1-1 | [CLB-JL002400 |Felt 13 C-2
11-019M-2350|Tube 17 | D-62 | |CAB-AB003903|Bed A-1-2 | [CLB-JM000400|0il Pump Cap 33 |I-1-12
11-020A-2500 [Magnetic Holder 11 |B-45-1| |[CAB-AB003904 Bed A-1-2 [ |CLB-JP000501 |Nipple For Oil Return Pipe | 33 | I-1-4
11-021S-2500 |Screw For Magnetic Holder 11 |B-45-3| |[CAB-AB003908|Bed A-1-2 | |CLB-JP000601 |Nipple For Lower Shaft | 33 | I-1-5
11-022W-2500 |Washer For Magnetic Holder 11 |B-45-2| |CAC-JB000100|0il Tank 35 J-3 CLB-JP002500|Qil Pan Nipple 35 | J-32
12-004A-2700 |Reverse Selection Switch 29 | G-19 CAC-MA000500{Sewing Machine Cover | 35 J-8 CLB-LB000100|0il Pump Cover 33 |I-1-11
12-006S-2700 |Support Screw 29 G-9 CAC-MDO000300|0il 35 J-2 CLF-CA000200|Feed Connecting Link(A) 15 | D-25
12-009B-SE55|Connector for Pedal | 41 | K-52 | |CAC-MGO000300|0il Pan Gasket 35 | J-29 | |CLF-CA000300|Feed Connecting Link(B) 15 | D-26
12-015M—-2350|Cable For Auto Knee Lifting Solenoid| 39 | K—26 CAC-MHO000100|Accessory Box 35 J-1 CLF-CB000500|Feed Lifting Bell Arm | 15 | D-42
12-016M-2350|Earth Line 9 A-50 CFA-BB000200 [Brackst For Reverse Feed Solenoid | 15 | D-54 | |CLF-CB000600|Rear Crank 15 | D-45
13-0000—-SE55 |Synchronizer Ass’y (Servo) | 11 |B-45-4| |CFA-BB001300 |Stopper 17 | D-108 | |CLF-CB000700|Feed Rocker 15 D-8
13-2000—SE55 [Synchronizer Ass’y 11 | B-45 | |[CFA-BJ000300|B/T Spring Holder 17 | D-75 | |CLF-CB000800|Crank(Rear) 15 | D-21
17-016B—3000 |Plug For Auto Knee Lifting Solenoid| 39 | K—28 | |[CFA-BM000100|Dial Shaft Stopper 17 |D-95-3| |CLF-CB003100|Rear Crank 15 | D-46
18-011B-5607 |Solenoid Shaft Connecting Rod. 39 | K-12 CFA-BN000100 |Dial Shaft Holder 17 |D-95-1| |CLF-CCO000100|Feed Rocker Shaft Connecting Rod | 17 | D—-65
18-015S-5607 |Nut(L) 39 | K-20 | |CFA-BNO000200 Dial Shaft Holder Body | 17 |D-95-2| |CLF-CC000200|Crank Rod Complete | 17 | D-71
18-016S-5607 |Nut 39 | K-25 | |CFA-CA000300|Feed Regulator Link | 15 | D-28 [ [CLF-CD000400|Sliding Block and Shaft | 15 | D-20
18-016S-5607 |Nut(R ) 39 | K-19 | |[CFA-CB000300|Feed Regulator Arm 17 | D-96 | |CLF-CR0O00300|Feed Bar 15 | D-12
18-018B-5607 |Middle Connecting Bar(KM-235) | 39 | K-16 CFA-CB000400 |Reverse Feed Solenoid Crank | 17 | D-58 | [CLF-DC001700|Feed Cam(A) 17 | D-67
18-018B—9000 |Auto Knee Lifter Solenoid Cover | 39 K-6 CFA-CC000200|Connecting Rod For Feed Regulator| 17 | D-74 | [CLF-DC001801|Feed Cam(C) 17 | D-72
18-019S-5607 [Nut 39 | K-13 CFA-CC000302 |Reverse Solenoid ConnectingRod | 17 | D—61 CLF-DC002200|Feed Cam(B) 17 | D-68
18-020A-5607 |Ball Joint(Left) 39 | K-15 | |[CFA-CL000200|Roller 17 | D-98 | [CLF-KF000100 |Feed Lifting Shaft 15 | D-36
18-021A-5607 |Ball Joint(Right) 39 | K-14 | |CFA-CM000300|Dial Shaft Stopper Handle | 17 |D-95-4| | CLF-KF000200 |[Feed Roker Shaft 15 D1
18-023R-5607 |Rubber Washer 39 | K-31 CFA-CMO001300|Reverse Feed Control Lever| 17 | D—105 | |CLF-KH000100|Feed Bar Shaft 15 | D-13
18—029C—5607 |Guide Bushing For Cable | 39 | K—30 | |CFA-CQ001100|Feed Regulating Dial-Insert Type 17 | D-92 | |CLS—-KC002600|Lower Shaft 13 C-1
18—107B-9000 |Auto Knee Lifter Solenoid Case| 39 K-5 CFA-CQO001300|Feed Regulating Dial-Insert Type 17 | D-93 | |CMB-BB004500|Bed Leg Right 9 A-38
18-109B-9000 [Fixing Plate For Stroke | 39 | K-10 | [CFA-DF000101|Feed Regulating 17 | D-83 | |CMB-BJ002400|Gauge Plate 9 A-52
20—-016C—6100 |Sticker For Auto Knee Lifting Sol. | 39 | K—22 | |CFA-KF000100|Shaft 17 | D-102 | |CMB-FC005800|Gasket 7 A-21
25-004A-3200 |Middle Connecting Bar(Special) 39 | K-17 | |[CFA-KF000201|Shaft 17 | D-85 | |CMB-FC005900|Gasket 7 A-3
25-004A-5607 |Middle Connecting Bar(KM-560-7) | 39 | K-18 | |CFA-KF000300|Feed Adjusting Shaft | 17 | D-80 | [CMB-HK000101|Thread Guide Left 7 A-6




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
CMB-HKO000501 [Thread Guide For Arm| 7 A-11 CTT-BF000200 [Holder 25 F-50 DGR-AD000100|Main Shaft Gear 11 B-15
CMB-HK002000|Guide Bar For Thread| 7 A-19 CTT-BF001700|Holder 25 F-12 DGR-AD000200|Upright Shaft Upper Gear | 13 | C-20
CMB-LA018000 |Cover For Take Up Lever| 7 A-9 CTT-BH000101|Bobbin Presser Bar 25 | F-48 DGR-AD000300|Upright Shaft Lower Gear | 13 | C-22
CMB-LA018100(Top Cover 7 A-20 | |CTT-BH000600|Lever 25 | F-49 | [DGR-AD000400|Lower Shaft Gear 13 | C-13
CMB-LA018200|Face Plate 7 A-2 CTT-BJ001100 |Thread Detachable Plate 25 F-5 DPK-CA000100|Robber Plug 7 A-26
CMB-LA019500|Belt Cover(B) 35 |J-25-2| [CTT-BNO00500|Spring Guide 25 F-26 DPK-CB000200|Robber Plug(Large) 7 A-25
CMB-LA019600|Belt Cover(A) 35 [J-25-1| [CTT-CA001700|Connecting Link 25 | F-14 DPK-CB000200 |Rubber Plug 7 A-5
CMB-LA019700Belt Cover(C) 35 |J-25-3| [CTT-CM002900(Thread Trimmer Lever| 25 F-18 DPK-CB000200 |Rubber Plug 9 A-51
CMB-LA019800|Belt Cover(D) 35 [J-25-4| [CTT-CMO003000|Clutch Lever 25 F-44 DPK-CB000400|Rubber Cap 1 B-44
CMB-LB008000|Cable Cover 9 A-42 CTT-CMO003100|Stopper Lever 25 | F-28 DPK-CBO000900 |Face Plate Rubber Cap(L) | 7 A-4
CMB-LD003200|Model Mark 7 A-27 | |CTT-DF000501|Reversal Cam 25 | F-20 DPK-CB002500 |Rubber Cap 15 D-4
CMB-LD003500|Model Mark 7 A-28 CTT-FDO000100|Stopper Rubber 25 F-55 DPK-CB002500 |Rubber Cap 15 | D-39
CNB-CD000201 Sliding Block 11 B-33 CTT-FD000300|Cushion Rubber (A) 25 F-39 DPK-CB002900 |Robber Plug(Small) 7 A-24
CNB-HK002100|Thread Guide 11 B-40 CTT-FZ000100 |Cushion Rubber 25 | F-40 DPK-CC001000|Rubber Plug For Cable 7 A-31
CNB-HK002200|Thread Guide “A" 11 B-39 CTT-KF000700|Thread Trimmer Shaft| 25 F-23 DPK-CZ000200|Packing 7 A-15
CNB-KA002600|Needle Bar 11 B-34 CTT-NAO00600|Rotary Mes 25 F-7 DPK-CZ000200 |Ratchet 7 |A-14-9
CNB-KA002700|Needle Bar 11 | B-35 | [CTT-NA0O1000|Rotary Mes 25 F-8 DPK-CZ000600|Rubber Cap 21 E-3
CPB-BF000400(Holder 21 E-13 | |CTT-NBO000901|Fixed Mes 25 F-1 DPK-CZ000900|0il Protection Rubber| 11 B-30
CPB-BH000600|Safety Guide 23 | E-59 | |CTT-NB000901|Fixed Mes 35 | J-44 | |DPK-DC000300|Cap 35 | J-16
CPB-CMO000300|Presser Bar Lifter Lever | 21 E-17 CUR-KC000100|Upright Shaft 13 | C-15 DPL-AA000201 |Pulley 1 B-20
CPB-DF000700|Cam Shaft 21 E-19 CUS-CH000101 |Adjusting Valve For Lubrication| 11 B-5 DPN-AA000100 [Pin(A) 15 | D-23
CPB-HKO000101 [Thread Guide For Frame| 21 E-14 CUS-DA002600|Counterweight 11 B-23 DPN-AA003600|Hinge Pin 15 | D-48
CPB-KB000100|Presser Bar 21 E-1 CUS-DA002700|Counterweight 11 B-24 DPN-AA003800|Tension Release Pin 7 |A-14-2
CPB-KC000300 |Presser Regulator Bar| 21 E-5 CUS-FA000100|Rubber 11 B-2 DPN-AA003900 |Pin(B) 15 | D-27
CPM-BHO000900|Connecting Rod 21 E-33 CUS-KC002602|Main Shaft 11 B-1 DPN-AA004000 |Pin(C ) 15 | D-32
CPM-CA001700(Knee Lifting Link 21 E-36 CWP-BA000100|Crank Rotary Regulator Plate | 31 H-11 DPN-AA004100|Hinge Pin 15 | D-34
CPM-CM002300|Knee Lifter Plate 21 E-24 | |CWP-BB001500|Solenoid Bracket 31 H-17 DPN-AA014100|Dial Pin 17 | D-90
CPM-CR000901 |Knee Lifting Rod 21 | E-43 | |CWP-BF000500|Holder 31 H-4 DPN-AA014200|Hinge Pin 31 H-9
CRB-BJ000500|Pushing Plate 29 | G-17 | |[CWP-BH001100(Wiper 31 H-1 DPN-AA014500(Tension Release Pin 7 A-13
CRB-BK000300 [Reverse Selection Button 29 G-6 CWP-BHO001100(Wiper 35 | J-43 DPN-AD009200|Collar Shaft 25 F-31
CRB-FD000200 |Insulated Rubber(B) For Switch| 29 | G-13 | [CWP-BJ001400|Crank Rotary Plate 31 H-8 DPN-ADO11300|Hinge Pin For Connecting Rod | 17 | D—-64
CRB-FDO000300 |Insulated Rubber (4) For Switch 29 | G-14 | |[CWP-CA001900|Connecting Rod 31 H-14 | [DPN-BCO001000|Hinge Pin(A) 15 | D-31
CRB-KC000200|Shaft 29 G-7 CWP-CB000800|Wiper Crank 31 H-6 DPN-BC001100|Hinge Pin(B) 15 | D-29
CRB-LA000100|Cover 29 | G-15 | |CWP-KF000100{Wiper Rotary Shaft 31 H-2 DPN-BC003900|Pin 17 | D-97
CRB-LC000402|Button Case 29 | G-12 | |CWP-LA000500|Cover 31 | H-22 | |[DSC-AA000300|Screw(15/64"'n=28) 35 | J-38
CST-BB002500|Head Hinge 35 J-7 DBS-DA003400 [Needle Bar Upper Bushing 11 B-36 DSC-AA001000|Screw(3/16"n=28) 15 | D-22
CST-BB002900|Knee Lifting Controller | 35 | J-37 DBS-DA003700 |Vertical Shaft Upper Bushing| 13 | C-16 DSC-AA001000|Screw(3/16"n=28) 15 | D-43
CST-CB000300 |Knee Lifter Arm Joint Complete| 35 |J—-34-6| |[DBS—-DA003801 |Upright Shaft Lower Bushing| 13 | C-18 DSC-AA001000|Screw(3/16"n=28) 15 | D-47
CST-CR000100[{Head Support Pole 35 | J-21 DBS—-DA004100 |Lower Shaft Rear Bushing 13 | C-11 DSC-AA001300|Screw 7 | A-1-4
CST-CR000500|Knee Base Rubber 35 | J-15 | |DBS-DA006700|Bushing(Front) 15 D-2 DSC-AA003000 (Screw(3/16"n=32) 25 | F-37
CST-FB000200|Packing 35 | J-31 DBS-DA006800 |Rear Bushing 15 D-5 DSC-AA003200|Screw 7 | A-1-3
CST-FDO001100|Head Support Rubber “A” | 35 J-5 DBS-DA006800 [Rear Bushing 15 | D-40 | |DSC-AA003300|Screw(9/64"n=40) 21 E-32
CST-FDO001200|Head Support Rubber “B" | 35 J-4 DBS-DA007100|Front Bushing 15 | D-37 DSC-AC002200|Screw(1/4"n=40) 25 F-33
CST-FF000400 |Rubber Cushion For Hinge | 35 J-6 DBS-DA018200 Bushing 21 E-2 DSC-AZ000300|Screw 7 | A-1-5
CST-JA000800 |Oil Pan 35 | J-28 DBS-DA020000 [Bushing 25 F-24 DSC-BA000100|Screw(9/64"n=40) 7 A-7
CST-JA002500 |Oil Pan 37 | J-52 | |DBS-DA024900 [Needle Bar Lower Bushing | 11 | B-38 | |DSC-BA000100|Screw(9/64"n=40) 7 | A-12
CST-KC001200(Shaft 35 |J-34-8| |[DBS—-DA025800 [Main Shaft Center Bushing | 11 B-11 DSC-BA000100|Screw(9/64"n=40) 31 H-23
CST-MF000100|Thread Stand Ass’y 37 | J-51 DBS-DA025900 |Lower Shaft Bushing(Front)| 13 C-4 DSC-BA000200|Screw(9/64"n=40) 21 E-12
CTA-BA000200(|Tension Barrel 7 |A-14-1| |[DBS-DB001101 [Main Shaft Rear Bushing 11 B-17 DSC-BA000300|Screw(11/64"n=40) 33 =12
CTA-BJ000100 [Tension Release Washer 7 |A-14-7| |DBS-DB007600|Main Shaft Front Bushing | 11 B-9 DSC-BA000400|Screw(3/16"n=28) 17 | D-100
CTA-HK000200 |Guide Plate 7 |A-17-1| |DBS-DB007700 |Lower Shaft Bushing(Center) 13 Cc-8 DSC-BA000700|Screw(3/16"n=32) 23 E-58
CTA-HL000100|Tension Disk 7 |A-14-6| |[DBS-DB008100|Guide Bushing 29 G-4 DSC-BA000700|Screw(3/16"n=32) 25 | F-43
CTA-HL000300|Tension Disk 7 |A-17-3| |[DCL-AA000100[Main Shaft Collar 11 B-13 DSC-BA000700|Screw(3/16"n=32) 31 H-13
CTA-HMO000500|Tension Stud 7 |A-14-4| |DCL-AA001500|Collar For Impeller Shaft| 33 |I-1-15| [DSC-BA000900|Screw(9/64"n=40) 9 A-45
CTA-HMO000601|Shaft 7 |A-17-2| [DCL-AA001500|Collar(B) 13 C-9 DSC-BA000900|Screw(9/64"n=40) 9 A-47
CTR-BB001100(Stopper 21 E-30 DCL-AA002600|Collar 33 -4 DSC-BA000900 |Screw(9/64"n=40) 9 A-49
CTR-BQO000200 [Pipe For Thread Release Lever| 21 E-54 | |DCL-AA002800|Collar 17 | D-81 DSC-BA001400|Screw(3/16"n=32) 17 | D-106
CTR-CMO001200|0perating Lever For Thread Release| 21 E-50 DCL-AA008200|Collar 21 E-52 DSC-BA002700|Screw(15/64"n=28) 35 J-39
CTR-CM001300|Cam Driving Lever 21 E-51 DCL-BB002500|Collar 25 | F-30 | |[DSC-BA002800|Screw(15/64"'n=28) 35 | J-40
CTR-KC000500 |Shaft 21 E-22 DGR-AA003001 [Thread Trimmer Gear Assembly | 25 F-21 DSC-BB001400|Screw(11/64"n=40) 25 F-9
CTT-BB002900|Stopper 25 | F-36 DGR-AA003002|Thread Trimmer Gear Assembly | 25 | F-21 DSC-BB001500|Screw(M5x0.8) 15 | D-55
CTT-BB003100|Solenoid Base 25 | F-42 | |DGR-AA003101 |Thread Trimmer Gear “B" | 25 | F-35 | |DSC-BB002000|Screw(9/64"n=40) 25 F-2




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
DSC-BC000100|Screw for Needle Plate 9 A-53 DSC-CA000500(Screw(1/4"n=40) 13 | C-14 DSP—-AA010800 |Presser Regulation Spring | 21 E-7
DSC-BC000100|Screw(11/64"n=40) 9 A-36 DSC-CA000500(Screw(1/4"n=40) 17 | D-82 DSP-AB003500|Spring 19 |D-110
DSC-BF000100|Screw(1/8"n=44) 11 | B-41 DSC-CA000800|Screw(15/64"n=28) 11 | B-10 | |DSP-AB004800|Reverse Feed Spring | 17 | D-77
DSC-BF000100|Screw(1/8"n=44) 25 F-51 DSC-CA000800|Screw(15/64"n=28) 11 B-12 DSP-AC001700|Spring 25 F-53
DSC-BF000400|Screw(15/64"n=28) 15 | D-15 DSC-CA000800|Screw(15/64"n=28) 11 B-31 DSP-AC002300|Spring Joint 33 -3
DSC-BF000600|Screw(3/16"n=28) 33 -2 DSC-CA000800(Screw(15/64"n=28) 13 | C-12 DSP-AC005600|Spring 35 | J-36
DSC-BF000700 [Screw(15/64"'n=28) 25 | F-19 | |DSC-CA000800|Screw(15/64"n=28) 13 | C-17 | |DSP-AC005800|Spring 21 | E-27
DSC-BF000800|Screw(15/64"n=40) 11 B-21 DSC-CA000800|Screw(15/64"n=28) 13 | C-19 DSP-AC006401 |Spring 25 F-27
DSC-BF001000|Screw(11/64"n=40) 17 | D-84 | |DSC-CA000800|Screw(15/64"n=28) 17 | D-87 | [DSP-AC006500|Spring 25 | F-46
DSC-BF001200|Screw(11/64"n=40) 21 | E-15 | |DSC-CA000800|Screw(15/64"n=28) 25 | F-25 | |DSP-BA000900 |Spring 7 |A-17-4
DSC-BF001200|Screw(11/64"n=40) 35 |J-25-6| |DSC-CA001100|Screw(1/4"n=40) 11 B-26 DSP-BA001000|Tension Spring 7 |A-14-8A
DSC-BF001800|Screw(1/8"n=44) 15 | D-19 | [DSC-CA001100|Screw(1/4"n=40) 15 | D-30 DSP-BA002300|Tension Spring 7 |A-14-8B
DSC-BF001800|Screw(1/8"n=44) 31 H-3 DSC-CA001100|Screw(1/4"n=40) 17 | D-73 DSP-BB000200|Check Spring 7 |A-14-3
DSC-BF001900|Screw(3/16"n=28) 17 | D-94 | |DSC-CA001500|Screw(15/64"n=28) 25 | F-56 | |DTC-AH000100|Cable Holder 9 | A-48
DSC-BF002600|Screw(3/16"n=32) 15 D-9 DSC-CA001700|Screw(15/64"n=28) 11 B-37 DTC-AH001200|Cable Clip(A) 23 E-57
DSC-BF003100|Screw(11/64"n=40) 7 A-10 | |DSC-CA001900|Screw(1/4"n=40) 13 | C-21 DTC-AK000300|Magnet 35 | J-24
DSC-BF003100|Screw(11/64"n=40) 13 | c-30 | |DSC-CA001900|Screw(1/4"n=40) 13 | C-283 | |DTL-CC000100|Box Spanner 35 | J-45
DSC-BF003100|Screw(11/64"'n=40) 17 | D-101 | |DSC-CA001900|Screw(1/4"n=40) 17 | D-69 DWS-AA000500|Washer 21 E-31
DSC-BF003100|Screw(11/64"n=40) 31 H-5 DSC-CA003500|Screw(15/64"n=28) 35 J-33 DWS-AA000500|Washer 23 E-60
DSC-BF003600|Screw(11/64"n=40) 15 D-3 DSC-CB000300(Screw(11/64"n=40) 7 A-18 DWS-AA000600|Washer 25 F-38
DSC-BF003600 [Screw(11/64"n=40) 15 | D-33 | |DSC-CB000300|Screw(11/64"n=40) 13 | C-10 | |DWS-AA000600|Washer 25 | F-45
DSC-BF003600|Screw(11/64"n=40) 15 | D-35 DSC-CB000300|Screw(11/64"n=40) 21 E-23 DWS-AA001500|Washer 15 | D-14
DSC-BF003600|Screw(11/64"n=40) 15 | D-49 DSC-CB000500(Screw(15/64"n=28) 25 F-22 DWS-AA002700(Thrust Washer 11 B-32
DSC-BF003600|Screw(11/64"n=40) 31 | H-21 DSC-CB000700|Screw(M5) 21 | E-53 | |DWS-AA003800|Felt Washer 21 | E-20
DSC-BF003600|Screw(11/64"n=40) 33 1-10 DSC-CC000100|Screw(5/16"n=18) 35 |J-34-7| [DWS-AA003800|Washer 21 E-21
DSC-BF003700|Screw(9/32"n=28) 11 B-27 DSC-FA006300 |Stud Screw For Solenoid Crank| 17 | D-59 | |DWS-AA005100|Washer 25 | F-11
DSC-BF004000 |Screw(3/16"n=32) 13 Cc-7 DSC-FA008600 |Stud Screw For Connecting Rod | 15 | D-53 | |DWS-AA016700|Flat Washer 21 E-55
DSC-BF006100|Screw(M8x1.25) 35 | J-30 DSC-FA018800|Hinge Screw 21 E-44 DWS-CA000100|Spring Washer 13 | C-29
DSC-BF006200|Screw(1/8"n=40) 25 F-3 DSC-FA019000|Pivot Screw 25 | F-47 DWS-CB000200|Corrugated Washer 17 | D-104
DSC-BF006300|Screw(11/64"n=40) 15 | D-24 DSC-FA019100|Hinge Screw 31 H-12 EA-000023-00 |[Edge Sensor 41 K-63
DSC-BF006300 [Screw(11/64"n=40) 17 | D-66 | |[DSC-FA019300|Pivot Screw 25 | F-17 EE-001523-00|S-5 P/U B/D Ass’y 39 K-1
DSC-BF007000|Set Screw 13 Cc-3 DSC-FA019400|Pivot Screw 25 F-15 GP-019000-00 |Feed Dog(AL-Type) 15 | D-18
DSC-BF007400|Pin Screw 33 | I-1-9 | [DSC-FF002300|Hinge Screw 21 E-37 GP-024743-00 |Front cover 39 | K-1-1
DSC-BF007700|Screw(1/8"n=44) 15 | D-11 DSC—-FH000500 |Holder For Reverse Feed Spring 17 | D-78 | |GP-024744-00|Rear cover 39 | K-1-6
DSC-BF007900|Screw(3/16"n=32) 15 | D-44 DSC-FH000900 |Hinge Screw 21 E-40 GP-024747-00Membrane Switch 39 | K-1-2
DSC-BG000200(Screw(5/16"n=28) 11 B-22 DSC-HA000100|Screw(9/16"n=20) 21 E-8 GP-048566-00 |Mark 9 A-54
DSC-BG000300(Screw(9/64"n=40) 35 | J-23 DSC-HB002500(Screw For Belt Cover | 35 [J-25-8| [GP—051355—-00 |Bracket For Program Unit Box(kN-235) | 39 K-2
DSC-BJ000200|Screw(11/64"n=40) 35 [J-25-7| |[DSC-HCO000300Bed Leg Front 9 A-37 | [GP—052071—00 |Head Support Rubber A'[Full Sbmerged Type Teblel| - 35 J-5
DSC-BJ000300|Screw(11/64"n=40) 21 E-18 DSC-HC000400|Bed Leg Rear 25 F-52 PBR-BA001200|Needle Bearing 25 F-13
DSC-BJ000300|Screw(9/64"n=40) 17 | D-76 DSC-HD000600|Adjusting Screw 19 | D-111 | |PPK-AA000100|Qil Seal 11 B-19
DSC-BJ000300|Screw(9/64"n=40) 33 | |-1-3 | |DSC-HZ001100|Connecting Bolt 21 | E-47 | |PPK-BA000400|0O-Ring 11 B-4
DSC-BJ000400|Screw(11/64"n=40) 7 A-8 DSN-AA000100 [Nut 7 |A-19-1| |PPK-BA000500|0—-Ring 21 E-41
DSC-BJ001400(Screw(9/64"n=40) 21 E-16 DSN-AA000400 [Nut(15/64"n=28) 35 J-41 PPK-BA000700|Packing 17 | D-103
DSC-BJ002400|Screw(3/16"n=32) 17 | D-107 | |[DSN-AA000600 |Nut(3/16"n=32) 21 E-39 PPK-BA000800|0-Ring 17 | D-86
DSC-BJ003500(Screw(11/64"n=40) 9 | A-43 | |DSN-AA000600|Nut(3/16"n=32) 21 | E-45 | |PPK-BA000900|0O-ring 17 | D-89
DSC-BJ003500|Screw(11/64"n=40) 17 | D-109 | |[DSN-AA000900 |Nut(11/64"n=40) 19 | D-112 | |PPK-BA000900|0O-Ring 21 E-56
DSC-BJ003500(Screw(11/64"n=40) 25 F-6 DSN-AA000900 [Nut(11/64"n=40) 25 F-16 PPN-ADO000100|Setting Pin 7 A-30
DSC-BJ005700|Screw(M2x0.4) 29 | G-20 | |DSN-AA001700|Nut(1/8"n=40) 25 F-4 PPN-AF000900|Pin 33 |I-1-10
DSC-BJ005800|Screw(1/8"n=44) 29 | G-18 | |[DSN-AA002400|Nut(A) 21 | E-48 | [PPN-AF000900|Stopper Pin(2x8) 29 | G-2
DSC-BJ005900(Screw For Top Cover| 7 A-23 DSN-AA003800 |Nut 29 G-3 PPN-AF001000{Spring Pin 17 |D-95-5
DSC-CA000100|Screw(15/34"n=28) 13 C-5 DSN-AA003900 [Nut 29 | G-10 PPN-AF003000|Stopper Pin 25 F-29
DSC-CA000100|Screw(15/64"n=28) 7 A-16 | |DSN-CC000100|Presser Adjusting Nut| 21 E-9 PSC-AC000600 [Screw(M6) 15 | D-57
DSC-CA000100|Screw(15/64"n=28) 11 B-18 DSN-CD000100|Cap 7 |A-14-10| |PSC-AC002600|Screw(M8x1.25) 9 A-41
DSC-CA000100|Screw(15/64"n=28) 15 D-6 DSN-CD000400|Nut 7 |A-17-5| [PSC-BA000100 |Screw(M3x0.5) 31 H-20
DSC-CA000100|Screw(15/64"n=28) 15 | D-38 | |[DSP-AA001600|Spring 13 C-6 PSC-DD000100|Screw 35 |J-25-5
DSC-CA000100|Screw(15/64"n=28) 15 | D-41 DSP-AA002700 |Piston Spring 33 | I-1-8 | [PSN-AA000500|Nut(M8x%1.25) 9 A-40
DSC-CA000200|Set Screw 7 |A-14-5| |DSP-AA002800 |Feed Regulator Dial Spring| 17 | D-91 PSN-AA001700]|Hinge Nut For Connecting Rod| 17 | D-60
DSC-CA000400|Screw(11/64"n=40) 33 |I-1-16| |DSP-AA005200 |Spring 17 | D-99 PSN-AA001700|Nut(B) 21 E-49
DSC—-CA000400(Screw(11/64"n=40) 33 -5 DSP-AA010300 |Presser Regulation Spring | 21 E-6 PSN-AA003100|Nut 19 |D-114
DSC-CA000500(Screw(1/4"n=40) 11 B-14 DSP-AA010400|Spring 25 F-34 PSR-AA000100|Stopper C-Ring 25 F-10
DSC-CA000500(Screw(1/4"n=40) 11 B-16 DSP-AA010500|Spring 29 G-8 PSR-AA000400|Stopper C-Ring 17 | D-70
DSC-CA000500|Screw(1/4"n=40) 11 | B-25 | |DSP-AA010600 |Solenoid Tension Spring| 31 | H-16 | |PSR-AC000100|E-Ring(®9) 35 | J-35




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
PSR-AC000200 |E-Ring 17 | D-79
PSR-AC000200 |E-Ring 21 E-29
PSR-AC000200 |E-Ring 21 E-38
PSR-AC000200 |E-Ring 21 E-42
PSR-AC000300|Stop Ring 25 | F-32
PSR-AC000300|Stop Ring 29 G-5
PSR-AC000400|E-Ring 29 | G-11
PSR-AC000400 |E-Ring 31 | H-10
PSR-AC000500|E-Ring(®6) 25 | F-54
PSR-AC000800 |E-Ring 21 E-28
PTC-AG000100|Nylon Clip 27 | F-57
PTC-AG000100|Nylon Clip 33 =13
PTC-AG000100|Nylon Clip 37 | J-50
PTC-AH000100 |Cable Holder(5N) 9 A-44
PTC-AH000300 [Cable Holder(6N) 9 A-46
PTL-AB000100|Wrench(2mm) 35 | J-46
PTL-AB000200 |Wrench(5mm) 37 | J-49
PTL-AB000300 |Wrench(2.5mm) 35 | J-47
PTL-AB000500|Wrench(3mm) 37 | J-48
PTL-BA000100 |Driver(Large) 35 J-9
PTL-BA000200 |Driver(Middle, Small) | 35 | J-10
PWS—-AA000500|Flat Washer 31 | H-18
PWS—-AA003500|Washer 21 E-25
PWS-CA000100|Spring Washer 31 H-19
PWS-CA000200|Washer 33 | I-1-2
PWS-CA000400|Spring Washer 9 A-39
PWS-CA000500|Spring Washer For Bracket| 15 | D-56
SC—-001912-00 |Hinge Screw For Knee Lefter Plate | 21 E-34
SC-A104-4517|Screw(11/64-40-5) | 31 H-7
ST-000287-00 |Shaft For Pedal Control Lever | 39 | K—42
WS-000630-00{Rubber Washer 19 | D-113

- Connector Pin 39 | K-27
- Nail 35 | J-17
- Needle 11 B-42
- Needle 11 B-43
- Needle 35 | J-19
- Needle 35 | J-20
- Shaft(A) For Solenoid| 39 | K-9
- Shaft(B) For Solenoid| 39 K-8




